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Abstract

Senior project title : Review of drug patient information leaflet development and user testing

guidelines across countries

Students’ name : Miss Watchareepan Dulkhunthod 5736564733

: Miss Yanisa Pichitporn 5736514333
Advisor . Assist. Prof. Puree Anantachoti, Chanthawat Patikorn
Field/Department : Social and Administrative Pharmacy

Background: Patient Information Leaflet (PIL) is an important source of information that
could help patients to properly use their medicines by themselves. In 2013, Thailand FDA
announced Guideline for Leaflet Development to standardize PIL development and to ensure safe
and effective medicine. After the guideline has been implementing wildly, gaps that needed to be
improve were found. Objectives: This study aimed to review PIL development and user testing
guidelines across countries. Methodology: A Targeted literature review was conducted. Guidelines
for PIL development and user testing that published in research databases and websites of Drug
Regulatory Agencies were included. There were 3 steps in conducting the research: 1) Searching by
using the following keywords such as “Consumer Medicine Information”, “Patient Medication
Information”, “Package Leaflet” combined with “development” and “user testing”. The literature
search was conducted from 3 databases including Google, Google Scholar, and Pubmed by using
search term 2) Designing and developing forms that will be used for data extraction, then
extracted. 3) Data analysis using content analysis and thematic analysis. Results: The results
showed that PIL development guidelines of selected countries are similar. The topics that all
guidelines mentioned are Active ingredient, Strength, Dosage form, Indications, Before you take it,
How to take it, Possible side effects, How to store it, Manufacturer information, and revision date.
Main different topics were Disposal and ADR reporting channel. Only 3 countries; Canada, UK, and
Thailand, were found having PIL user testing guidelines. In Canada, there were two techniques for
user testing; readability (Canada), and user testing (Canada, UK and Thailand). Overall, the user
testing protocol is comparable. The main different found among 3 countries were 1) criteria to
indicate the user testing is acceptable e.g. passing criteria for Thailand was round1 =81% and 2
consecutive round = 64%, UK was round 1 =81% and further consecutive round =81%, while
Canada have no explicit. Second different point was inclusion criteria for participants’ education
level which Thailand set for up to grade 9 while UK and Canada have no criteria. Third point was
focus testing (test only edited information) and PIL bridging (expand use of approved PIL to sister
or daughter PIL) which were mentioned only in UK guideline. Conclusion: From this review, some
points could be suggested to fill the gap for Thailand. For PIL development, Thailand should
consider adding disposal and ADR reporting channel topics. Also, Thailand should consider the

following 3 issues in user testing guideline; inclusion of education level, focus testing and bridging.
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PATIENT INFORMATION

CLARINEX® (CLA-RI-NEX) (desloratadine) Tablets, RediTabs®, and Oral Solution
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ANINVBIUNANST

ADVERSE REACTIONS:

This drug can, in some people, may cause more or less disagreeable effects.

Gastrointestinal discomfort (nausea, vomiting and diarrhoea) may occur at the beginning of
treatment, especially if the Metformin tablets are not taken with meals. These symptoms are
usually temporary, lasting about 10 days, and can be reduced by taking the tablets during or at
the end of meals.

Should systems persist, stop taking the treatment and consult your doctor.

Vomiting, abdominal pain accompanied by muscle cramps and/or a general feeling of malaise
with severe fatigue occurring during therapy may be signs of a serious destabilisation of your
diabetes (diabetic ketoacidosis or lactic acidosis) requiring a specific treatment. If this occurs,
you should immediately stop taking Metformin and consult your doctor promptly.

Useineeghenside
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REPORTING SIDE EFFECTS

You can report any suspected side effects associated with the
use of health products to Health Canada by:

*  Visiting the Web page on Adverse Reaction Reporting
(http://www.he-sc.ge.ca/dhp-mps/medeffireport-
declaration/index-eng.php) for information on how to
report online, by mail or by fax: or

e (alling toll-free at 1-866-234-2345.

NOTE: Contact vour health professional if vou need
information about how to manage vour side effects. The
Canada Vigilance Program does not provide medical advice.

f.

To report any side effect(s):

Saudi Arabia:

The National Pharmacovigilance and Drug Safety Centre (NPC)

O O O OO0

Fax: +966-11-205-7662

Call NPC at +966-11-2038222, Exts: 2317-2356-2353-2354-2334-2340
Toll free phone: 8002490000

E-mail: npc.drug@sfda.gov.sa

Website: www.sfda.gov.sa/npc

Uszinmgngionside
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STORING AND DISPOSING OF ACULAR 0,4%
Store below 25°C. Keep well closed.
KEEP OUT OF REACH OF CHILDREN.
Do not use more than 30 days after opening.
Discard any unused portion.
To avoid contamination of the solution. keep container tightly closed and do not touch dropper
tip to any surface.
Contents are sterile if seal is infact.
Refurn all unused medicines to your pharmacist.
Do not dispose of unused medicines in drains or sewerage systems (e.g. toilets).
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MORE INFORMATION

This document plus the full product monograph, prepared for
health professionals can be found by contacting the sponsor, Pfizer
Consumer Healthcare, a division of Pfizer Canada Inc.,
Mississauga, ON L5R 4B2, at: 1-888-275-9938 or www.advil.ca.

This leaflet was prepared by Pfizer Consumer Healthcare, a
division of Pfizer Canada Inc.
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Heading Sub-Heading
Title the word 'Patient medication information ' or v v v v v v -
Section  'Prescription Medicine Information' or 'Package

leaflet: Information for the <patient><user>' or

'Patient Information Leaflet' or INFORMATION

FOR THE PATIENT'

Brand Name v v v v v v v

Active ingredient 4 4 v v v v v

Dosage form 4 4 - v v v v
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Canada SA us UK GCC  Brazil Thailand
Heading Sub-Heading
Reminding consumer v v - v v - -
What is in this leaflet - - - v v - -
What drug is used for? 4 4 4 v 4 v v
How drug works? v v v v v v -
What drug contains? v v - v v v v'*
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Canada SA us UK GCC Brazil = Thailand
Heading Sub-Heading
Before you take drug - v v v v v v
Do not take it if: / Contraindications v v v v v v v
Warnings and Precautions v 4 4 4 4 v v
Interactions with other medicines v 4 v v v v v
Interactions with food v v v v v v v
Pregnancy and Breast feeding - v v 4 v 4 4
Driving and Using Machine - v v v v - v
Important information about some of the - 4 - v 4 4 -
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Heading Sub-Heading

How to take drug?

Usual Dose

Use in Children and Adolescents

How long to take it

If you take more than you should (overdose)

If you forget to take drug (missed dose)

If you stop take this drug
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Heading Sub-Heading

Possible Side Effects

Side Effects

ADR reporting channel

How to store drug

Storage

Disposal
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Thailand



Heading Sub-Heading

More Information

Physical appearance

Pack size

Manufacturer information

Access to additional drug information (ex.

website)

Revision Date

Registration
Number
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111 g81135URAYeU: Health Canada

112 AWINeNT: Medainguiazawdsea

113 Fowenansifuendmiulseyivu:Patient Medication Information
leaflet (PMI)

114 awiidsduldluenansiifuen: amundingu

115 Fouwwnuenansiifuendmiulsenwy: Guidance Document:
Product Monograph

1.1.6  Usglangnsnunguune: g1ismrenaludsen (Prescription drugs)
uay g1 utnentAnlees (Over the counter drugs)
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118 fufiufuusnenansadsanan: 9 sunau 2559

¥

119 Yuiitimataduld: 9 Squieu 2560

1.2 e munvasiiUslulengsiiuen

druuuvewminLsnAlewin "READ THIS FOR SAFE AND EFFECTIVE USE OF
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1.2.1 U9AMNIWAULDNETT (Opening disclaimer)

Read this carefully before you start taking <Brand name> and each
time you get a refill. This leaflet is a summary and will not tell you
everything about this drug. Talk to your healthcare professional about
your medical condition and treatment and ask if there is any new
information about <Brand name>.

1.2.2 Yoyaiienfiuen (About the Medication)

- What is <Brand name> used for?

STRINSETRN

- How does <Brand name> work?

ﬂalﬂﬂﬁiaaﬂqwéﬁuadm

- What are the ingredients in <Brand name>?

drulsznouresevansfiflgrisnisen wazansdilifgrdvnaen

- <Brand name> comes in the following dosage forms:

sUuuugiitiluviesmaianuseanuussanniosluan

- Do not use <Brand name> if:

Yoviuly
1.2.3 AflouLazUanlsIEis (Warnings and Precautions)
- Serious Warnings and Precautions Box
Aifeunardessyasuuseiifeaiunsldon Wideuussensedlu
NABITDAIIY
- Other warnings you should know about:
Aufounazdonissy Tomluilisuuss Wideududusses
1.2.4 9un37381 (Interactions)
- The following may interact with <Brand name>:
JUNINSEITTUINYINULI, 8IS, Lﬂ'%laaﬁm,l,azwﬁmﬁmsﬁqmmw LAy
Tidonnuseeluil
“Tell your healthcare professional about all the medicines you
take, including any drugs, vitamins, minerals, natural

supplements or alternative medicines.”

1.2.5 n3l2e1 (Proper Use)
- How to take <Brand name>
WMTATEN NI5LTYY WIDNTIEATENED 1T LATEINLEN SIUEN
ABNIINTIVAOUANAIFIVOIATaZA8E1 19U Do not use this
medication if it looks cloudy (uldenilyanuine ity
Y] @ <3 a 1 a o
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- Usual dose
Wﬂﬁaaﬂamm@mﬁﬁ, Famsle uazdarsnanfianslden
- Overdose
AvidaideldfuenAunn msiifeyaritannisldsuelundy
Wemarmslisusuuazay saudsiidennudiallil
“If you think you have taken too much <Brand name>, contact
your healthcare professional, hospital emergency department or
regional poison control centre immediately, even if there are no
symptoms.”
- Missed dose
aefigowhmnduldelasenalddonnudeluil
“If you missed a dose of this medication, take it as soon as
you remember. But if itis almost time for your next dose, skip
the missed dose and continue with your next scheduled dose.
Go back to the regular dosing schedule. Do not take two doses
at the same time.”
1.2.6 Supsefienaineinen (Side Effects)

- What are possible side effects from using <Brand name>?
Tiiidoyaimadnaufssiimelfosasnadnaufsizuns 38ms
UFtRfvesthe Tnsnathafssisuusdviiiauslusuiuumg
dunairadssiimelfiodidoulusuuuudoniw uwaglviidenin

Fasteluil
“These are not all the possible side effects you may feel when
taking <Brand Name>. If you experience any side effects not
listed here, contact your healthcare professional.”
- Reporting Side Effects
ﬂa'aaéi’fammLLam%’a;ﬂaLméﬁmﬁmmﬁumwﬁm%Lﬁﬂmﬂm
1.2.7 m3AuSne (Storage)
- Storage
UsIENEIsMSAUS YA s NS dnen
1.2.8 %mﬂmﬂlmam (More Information)
- If you want more information about <Brand name>:
venIsmsnsieganuazunastoyaonansiiugnatudiy feansd
Fomusareluil

« Talk to your healthcare professional

[ @ <3 a s a @
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« Find the full product monograph that is prepared for
healthcare professionals and includes this Patient Medication
Information by visiting the Health Canada website;(http://hc-
sc.gc.ca/index-eng.php) the manufacturer’s
website<www.website.document>; or, by calling 1-800-
<telephone number>.
1.2.9 i’uﬁﬂ%’wquaﬂmsﬂ%mﬂqm (Date)

11
2. Useindwansnila

LI NMsInT lulsemakensnladniduielvidulainenansiiuegnideudu
ag 1t waggUlgazanunsoaudilalaing nelinsseylidavinenansiiventiluuss
fnuaivase1vnTU

2.1 deyanly

2.1.1  gidwasuRaveu: Medicines Control Council’s

212 AIWINNNNT N8N Y

213 FewnanstifuendmsuusyanvuPatient Information leaflet (PIL)

214  mwideduldluenansiiuen: Mwdanguy

215  Feuwmaenaisiifuendmduusyyviu:Medicines Control Council’s

2.1.6  Ussaveimunguane: g17ismtrenaludsen (Prescription drugs) &1
AuAY (Controlled drugs) enAruAufiLay (Strictly controlled drugs)
uay e19utneniAlees (Over the counter drugs)

217  Ussomeniifinateduld: nnuseiomn

[y

2.1.8  Junuiulsaenansnisangn: 2 nuaus 2558

[y [y

2.1.9  Juniinateduld: lldssy

2.2 FaNUUATDIINITE MLDNE1SANAUET

duduvadenans 1Wsey Scheduling Status, Fon3an, %amﬁfg, JULUUEN Lay
AuLsIEedomaelud

dmsuenfidesiiludaen Widennusmeluil

Read all of this leaflet carefully before you start taking / using / are given
X

D

o ., Keep this leaflet. You may need to, read it a%ain.w
unaageuazuudoyanuuAuued lassaulsganunusn nusms luadedynnawa (CUIR)
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« If you have further questions, please ask your doctor or your

pharmacist.

« X has been prescribed for you personally and you should not share
your medicine with other people. It may harm them, even if their
symptoms are the same as yours.

dwsvenfilidesiiludeen Widennudwielud

Read all of this leaflet carefully because it contains important information

for you
X is available without a doctor’s prescription, for you to treat a mild

illness. Nevertheless you still need to use X carefully to get the best results

from it.
+ Keep this leaflet. You may need to read it again.
« Do not share X with any other person.
« Ask your pharmacist if you need more information or advice.
« You must see a doctor if your symptoms worsen or do not improve

after (number of) days.

2.2.1 WHAT X CONTAINS
dulsenouveseiafiiluaiseongnduarasusznoudus) Buennu

FONYT
2.2.2 WHAT X IS USED FOR
Paudlduavnguemiandying)
2.2.3 BEFORE YOU TAKE / USE / ARE GIVEN / ADMINISTERED X
- Do not take / give / use / You should not be given /
administered:
sﬁaﬁmﬁmaﬂaﬂuﬂuﬁﬁ]ﬂsﬂ@m6], Wmﬁamﬁmﬁmsﬁqmmwﬁﬂmﬁm
dunsnsen wazlunguussynsianiz 1w 1hin, Auun fstamdy
frograsolul
« If you are hypersensitive (allergic) to (active substance) or
any of the other ingredients of X.
- Take special care / Special care should be taken with X:
Audounazdonsse Ty difennuiiogsolll

+ If you have asthma (or used to), because X can bring on an

attack

Y a

o v o o f you are quer 60, a4 o
‘mnﬂﬂﬂmmmﬁmagaﬂuummm ATWNIU iflJuﬂJU"I‘L!‘WH‘EVITI’TUiﬂﬁiuﬂaﬁﬂ@ﬂﬁﬂWT’l (CUIR)
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- Taking / Using / Receiving X with food and drink:
SunsizensenineenfuesuagLA3osny
- Pregnancy and Breastfeeding:
ynagszrimasnssivieliuuynsnsdinsudunndviomndy
N3
- Driving and using machinery:
fifemnuseth el
« X may make you feel drowsy/sleepy
+ Do not drive because X could interfere with your ability to
drive safely
- Important information about some of the ingredients of X:

Joyanulasnieuarysednsamvesdiulsznauen
- Taking / Giving / Using other medicines with X:
DUNENAUDINANAUNDUADEUTAIU)
2.2.4 HOW TO TAKE / USE / RECEIVE X
- The usual dose is
° ) Ay a Y] ¢ v v YN &
dwsuendestiludinng Tudideanudssluil
Your doctor will tell you how long your treatment with X will
last. Do not stop treatment early because ...
° o A Y o ¢ § v a | ‘:4'
dwsuelddesdiludinng Tullsvaziduninsuuineiimnyas
Aon1slY IAUIRgIEasieTy, ANud, W|ATUIINTE Lay
szezaluNIIS N

- If you take / use / more X than you should:

va o

UIsEERIMILanTildusuAuIIIALaE AT SUR URR Ul L5
YUAUIUIA
- If you forget to take / missed a dose of X:
WUHURmnaulYen
- Effects when treatment with X is stopped:
‘Uaﬂwaﬁuaﬂmiiumwﬁawqmmdaummﬁmnzlﬂu
2.2.5 POSSIBLE SIDE EFFECTS
51415]’37817i€]’1€]Lﬁﬁﬁ]’]ﬂﬂ’lﬁgﬁumﬂLLavali’u;‘LJLLN Ftennuinegeelud
These are all very serious side effects. If you have them, you
may have had a serious allergic reaction to X. You may need urgent

medical attention or hospitalization.

[ @ <3 a 7 a @
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Tell your doctor immediately or go to the casualty department
at your nearest hospital if you notice any of the following:
« chest pain,
* angina,
« changes in the way your heart beats, for example, if you
notice it beating faster,
« difficulty breathing

2.2.6 STORING AND DISPOSING OF X
Bmsfivshwen fdernufegedeluil
« Store at or below X °C
« Store at 2 °C - 8 °C (in a refrigerator)
«  Protect from light / moisture
Amsidnen deferusedselui
» Return all unused medicine to your pharmacist.
« Do not dispose of unused medicine in drains or sewerage

systems.
2.2.7 PRESENTATION OF X
SununteuinasedoviaeusTeel, vue uayTaaildviiussatu
2.2.8 IDENTIFICATION OF X
ANVUENINBAINYBIYN WU &, JUTN, Raduda
2.2.9 REGISTRATION NUMBER/REFERENCE NUMBER
N EEPER
2.2.10 NAME AND ADDRESS OF REGISTRATION HOLDER
%auazﬁagjﬁﬁammﬁaum
2.2.11 DATE OF PUBLICATION

(% a L4

UNANUNLDNEANS

o a 12
3. Uszm AgIgaLlINn

LINsInvhlulsemaansgawsndavinuiielinnudiemaessanslunig
Wanenansiniuet dsluwuimneagliliaseasidealuiitesieg ganviaunse
Ysuasuideuaradulumsiavaiiomlanuanuwmanzay Ingonansiinueianmg

Ny A A [ ¢ i %] v
eiitoyaniungede Wuusslowl uaganunsasmudilaladng

Y a
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3.1 deyainly

3.1.1  ilgwasuRaveu: the Food and Drug Administration (FDA)

312 AMWINNNIT: AWIBINg Y

313 Fewnastifugndmsulszansu:Consumer Medication Information
(CMI)

314 awditeduldluenansiifuen: nwdange

315  Feuumaenaistifuend mduussuviuGuidance on Useful Written
Consumer Medication Information (CMI)

3.1.6  Ussianeimunguine: g7ismrenaludsen (Prescription drugs)
uag ¥191mUenEILAULees (Over the counter drugs)

3.1.7  Ussnvendiiinadeduld: ynUsziam

3.1.8  Junuiulssenaisasearan: nsngiau 2549
3.1.9  funlinateduld: lildsey

3.2 YaNVUAYWLaN L LLENENSANAUEN

3.2.1 3081, Teudduayianisinnuenis

- iiideantty, Ton1skn uaveuresienisidae

- Inlieusly warisnisinaueinsinnisinuduseansuaviely
3.2.2 Yovinuld

foyaierfuanumsaifilinslden uasisuitadleduaeiiderald &
fomnuiredsioluil

Talk to your healthcare provider before taking this medicine if you
have any of these conditions.
3.2.3 313l wazdSmsiiuen

ToyaruIngamzyana an1sltemseusmisen sn1sufiRmnaulien
91N1suazIsUfURmNlasueinwIn wagisnisinusnwen
3.2.4 TaA3sTrilazAou

- msfindesiuieuddniigtisazdomnuriedos fifinnu

- feyeenfimmvdndeansizorainsunsizenls uazudataelsiuen

seFostamniildogiuumeviownduns
- fifeyaemsvideansduafiesuanides
- fdeyangFnssuvideRansandiesvaniaes

[ @ <3 a s a @
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- fdeyamudssiiornfietusowiuasnisnunsieassiviol s
LU
Talk to your doctor if you are pregnant or breast-feeding.
- Sdeyanuidsdulszrnaiawizngy wu 16in, auun, findduiu
UNNTDY
3.2.5 9115 kifsUsEaAaIne
i dudesdidoyaimun Wilamzdeyavesoinisiiflomaiatutes
3.2.6 Foyamly
- FogfAfaniienans
- uilfanivteusulgsenatsaiaangn
- demsuheienansin tenansiunuugeuarlildfideyaifeiuen
ASUE UYL 17
This leaflet summarizes the most important information about
<insert medication name>. If you would like more information, talk

with your doctor.

3.3 f7B8N19TB LU NANSAAUEN

ForuuazadumanitanunsaUsuasuldmuanumnzan

3.3.1 Personalized information in a box (MAaidwmsugUeseyana)
3.3.2 Established name and brand name

3.3.3 What the medicine is used for

3.3.4 Do not take this medicine if you are...

3.3.5 How to take the medicine

3.3.6 Side effects include ...

3.3.7 General information

)

o 13
4. d%319¥21841ANT

wmensSavenansiiueluansrenaninssainiuiiosus s
ﬁgwmﬁgqmml,mmq ARTL (Always Read the Leaflet) wasmuuzmeunsing MHRA
Weatfuayunsdnviienasiiueivesgramnssuen mndaiienasffugImanuImig
wteliiulaldienastfuefidnhiudaudaaunazdlald shldiasannsaufio
aulaog L nLgEL

a Y a

o v 3 s @
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4.1 Yoyaiily

4.1.1

4.1.2
4.1.3
414

4.15
4.1.6

4.1.7
4.1.8
4.1.9

H38113FURAYEU: Medicines and Healthcare products Regulatory
Agency (MHRA)

AYINNIT: N1WIBINOY

mwfiaduldluenansiiuen: nudingue
Fouwmuenansiiuedmsuusswu:Best practice in the
labelling and packaging of medicines
Forenansriuendmiuuseywu:Patient Information Leaflet (PIL)
Usglaneinunguune: g1 mminealy (General sale list medicines:
GSL) enfisiminelaewndsns (Pharmacy medicines: P) wagenfisiviie
analudaen (Prescription-only medicines: POM)

Usznmenidinadenule: erfamuiely wazenfdmineanudludsen

'
v a o

JUNUSUUTWBNEITASIANEA: 20 w8 2559

9 9

Tunfinadsruld: Tilasey

4.2 YornuATRILeM lULeNA1TANAULIINKUINT Best practice guidance on

patient information leaflets seumitasnely Asil

4.2.1

4.2.2

4.2.3

424

4.2.5

|dentification of the medicine

Usznauluse T fenddny sULUUEN LazANLLTY
Therapeutic indications

Usznause deudlduesen safedoyadiiuusslevidugdedng
UIEEIRPRR RS

Information necessary before taking the medicine

(%

Usznausne Tevnuld densse Tt sunsisurszwnineniituendu wie
sgwineniituemns Fegadmsuithonguiives 1wy auvios ndsliiu
yn3 Havede o siuTsTueud vievhaudeatuiadesinsna

Dosage

Uszneausie Tanmsusmsennuauassrezinatlunisiuen mnauiuen
msiegndls ddueniifuruaiuugihasinedsls wazeinisaeuen

Description of side effects

[ @ <3 a s a @
unaageuazuudoyantivauued Iassaulsganinusnliusms luadsdynnawa (CUIR)
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[ [
=< [

Usznaudig matiaAgeiliinduannnsiudsemueil uazitheasin

(% '
= =

sgslsmniinernsan iy FINAVINALIAITLTLINUAIIUTULTINAE
Tonalunisiia

4.2.6 Additional information
Usgnaudne diuseneuiiduienddauasililosendify dnvaue
yosnAnfa yuafidivine maiuinw Jeuasitegvesliiueynym
LAZENAR

4.3 Yo unveienmluena1snniueIanuuIngg The Quality Review of
Documents product information templates 984 European Medicines Agency
sruiton1a i dall

4.3.1 dauduresionans Wasy el
- Package leaflet: Information for the <patient><user> [Heading to be
printed]
{(Invented) name strength pharmaceutical form} {Active substance(s)}
- <Read all of this leaflet carefully before you start <taking><using> this
medicine because it contains important information for you.
- What is in this leaflet
1. What X is and what it is used for
2. What you need to know before you <take><use> X
3. How to <take><use> X
4. Possible side effects
5. How to store X
6. Contents of the pack and other information
4.3.2 What X is and what it is used for
- Invented name, active substance(s) and pharmacotherapeutic
group
- Therapeutic indications
- Information on the benefits of using this medicine ex. “How X
works”
4.3.3 What you need to know before you <take><use> X
- Do not <take><use> X
- Warnings and precautions: Talk to your doctor
<or><pharmacist><or nurse> before <taking><using> X - Children
<and adolescents>
mnﬁ’@fJameﬂu%gaﬂﬂ’mﬁmeﬂmwmﬂ‘%fgiy1ﬁwuﬁﬁ1ﬁ’u§mﬂuﬂa‘”qﬂaumpfgww (CUIR)
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- Other medicines and X <Tell your <doctor><or><pharmacist> if
you are <taking><using>, have recently <taken><used> or might
<take><use> any other medicines.>
- X with <food><and><,><drink><and><alcohol>
- Pregnancy <and><,> breast-feeding <and fertility>
- Driving and using machines
- <X contains {name the excipient(s)}
4.3.4 How to <take><use> X
- Dose
- Use in children and adolescents
- Route(s) and/or method of administration
- Duration of treatment
- <If you <take><use> more X than you should>
- <If you forget to <take><use> X>
- <If you stop <taking><using> X>
4.3.5 Possible side effects
- Description of side effects
- Additional side effects in children <and adolescents >
- Reporting of side effects
4.3.6 How to store X
- Expiry date
- Storage conditions
- Where applicable, shelf life after reconstitution, dilution or after
first opening the container
- Where appropriate, warnings against certain visible signs of
deterioration
4.3.7 Contents of the pack and other information
- What X contains
- What X looks like and contents of the pack
- Marketing Authorization Holder and Manufacturer
- This leaflet was last revised in <{MM/YYYY}><{month YYYY}>

- Other sources of information

Y a
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a a 15
5. UsemaAg1gnissiue

LI sIavienansiiueUsemarafenseids dnvihduie liAwugiinagaiu
nsdavinenasmiue ielidulaidtheanansamdeyanazidilaluenansiiiuen wae
aunsaldenlaegaUasndeuazimunzay

5.1 Feyarily

521

522
523

524

525
5.2.6
5.2.7
5.2.8
529

H381U19FURAYOU: Executive Board of the Health Ministers’ Council
for GCC States

AWINNAT: AW1B150N

aiideduldluenarsiiuen: lulssmasigionsds 19
NYIBINWUAENIYIDITUN
FouwmaenansifuendmsuuseevuThe GCC Guidance for
Presenting the SPC, PIL and Labeling Information
Folonansiiusdnsulssvu:Patient Information Leaflet (PIL)
Uszmenanunguune: llasey

Ussinnenfisadsduld: laildsey

unSuUgsenansaTaagn: 17 weuaau 2554

e

Y]

Ynsinaveruld: 17 @avau 2554

e

5.2 amuuavadiormlulenaisiniuen

duduveenansiilligy “Patient Information Leaflet (PIL)” Uagsyydeanism

L o U ¥ ‘é’ 1 ‘é’
AL EULL‘U‘U‘EJ'] haEANIYFIREY pumeLlamselul

521

<Read all of this leaflet carefully before you start <taking><using>
this medicine. @3Usznaumeatoniunalull

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your <doctor, health
care provider><or><pharmacist>.

- <This medicine has been prescribed for you. Do not pass it
on to others. It may harm them, even if their symptoms are

the same as yours.>

a Y a

o v 3 s @
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- If any of the side effects gets serious, or if you notice any
side effects not listed in this leaflet, please tell your <doctor,
health care provider><or><pharmacist>.
522 In this leaflet Fssznausedonusollil
1. Serious side effects
2. What {product name}is and what it is used for
3. Before you <take><use> {product name}
4. How to <take><use> {product name}
5. Possible side effects
6. How to store {product name}
7. Further information
5.2.3 Serious side effects
mai’fwﬁmﬁ%’laL.Liﬁaaamﬂé’mﬁuﬁayﬂuﬂdaqﬁwLaauﬁﬁﬂmaﬂmiﬁﬁu
gNFMSUYARINTNINITLINE
5.2.4 What {product name} is and what it is used for

Usgnauluse Pharmacotherapeutic group Wag Therapeutic
indications

5.2.5 Before you <take><use> {product name} Fausznauluseide

a. Do not <take><use> {product name}

b. Take special care with {product name}

. <Taking><Using> other medicines, herbal or dietary
supplements

d. <Taking><Using> {product name} with food and drink
e. Pregnancy and breast-feeding

f. Driving and using machines

g. Important information about some of the ingredients of
{product name}

52.6 How to <take><use> {product name}

[

A o v A v yaX &
AUTNNNRIVD LW@‘U’JEJIM@’WUI@WUH@QU
- Instructions for proper use
- Dosage
- Method and/or route(s) of administration
- Frequency of administration
- Duration of treatment
o v dl LYY Y| vV 1
M’]GUEJ‘VI‘UQQUI‘VISJ IWLLﬂ

o . 3. Ikyou <take><use> mare {ggiduq name} th n%ou should
umﬂ@ﬂauamﬁmagaﬂuum VO LATINTUHUITYYTUWUTN PUUITNIT PUAANURY 19114 (CUIR)
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5.2.7
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L Tuanenn1sueanssulsemug A uuUInkasIswi ke

b. If you forget to <take><use> {product name}
c. If you stop <taking><using> {product name}
dvgaelunauAsuILIn Y3dAneIN0eUE AsAnas Ty

Possible side effects
How to store {product name}
Further information

a. What {product name} contains
svummmmﬂmua”muﬂivﬂauam

b. What {product name} looks like and contents of the pack
TPYFULUULAZAULTIIDY All pack sizes

C. Marketing Authorisation Holder and Manufacturer

syydle ey wosunnd weslns uazdiua

d. This leaflet was last approved in {MM/YYYY}; version number {
}

e. To report any side effect(s) szyvosmMTiliisaNTITIBLNE
Hradeu luvssmamgienszdelisosnilufl The National
Pharmacovigilance and Drug Safety Centre (NPC)

f. Council of Arab Health Ministers
fornudeluiifioanlnean¥guusiasisnaueiuasfianily pIL

g. sz‘ujﬁamm “This patient information leaflet is approved by the
Saudi Food and Drug Authority”

6.1 Toyaily

6.1.1
6.1.2
6.1.3
6.1.4

6.1.5
6.1.6

A8 URAYOU: Brazilian Sanitary Surveillance Agency
AMINNNT: AT

awidsduldluenansiifuen: amwlusaina
FouumnaenasiiusndmiuUsevu:RDC RESOLUTION No. 47,
OF SEPTEMBER 8, 2009 (*) 1
Foronansifuendniuuszanvu:Medicine package leaflet
Ussuamemunguing: enfidmieandude Taglideafuluden

(Druyes sold with medical prescri ‘g,on without retention of the

mnﬁ’@fjmmmﬁwﬁ’agaﬂuummm ATWNTUUIYYTUNUIN ﬁi_liﬂﬁ UAQY YYI1YWI (CUIR)
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prescription) efismnenwludien newndunsvieduedonfuluds
g1 (Drugs sold with medical prescription, in which the prescription
must be retained by the pharmacist or drugstore (no refill without
another prescription)) 8131uentLAULABS (Over-the-counter
drugs) eAIUANTLAY (Drugs subject to special control) wavefildlu
159m81u7a (Drugs exclusively used in hospitals)

6.1.7  Ussamendidatadiuld: nnussamdiinistunsdeutuThe Brazilian

Health Regulatory Agency (Anvisa)

[y

6.1.8 Junusuussenansassanan: fueeu 2552

[y [y

6.1.9 Tuniinaveduld: laildsey
6.2 YanrunvalavnlulenaIsiInuen

6.2.1 |dentification of Product

- Commercial or brand name of the medicine.

- Generic name of the active substance(s)

- For herbal medicines, inform plant species and plant part used.
- For herbal medicines, registered based on traditional use, insert

the phrases: ""herbal medicines recorded based on traditional

use." (in bold) ""Prolonged use is not recommended - while large

scale clinical studies on safety have not been carried out.

- For streamlined drugs, include the following phrase, depending

nm nn

on the class of drug, in bold: Homeopathic Remedy "and

Anthroposophic Medicines ""or"" Antihomotoxic medicine
- Presentation
- Pharmaceutical form
- Concentration per unit or pharmaceutical units, as appropriate.
- Total weight, liquid volume or pharmaceutical units.
- Total number of dosing accessories included, as appropriate.
- Cite method of administration, using upper case and bold.
- Include the following in upper case and bold: ""FOR ADULT USE
ABOVE AGE..."", indicating the minimum age, in months or years, for
which the medicine was approved and registered to be used.

- Composition
mnﬁ’@fJameﬂu%gaﬂﬂ’mﬁmeﬂmwmﬂ‘%fgiy1ﬁwuﬁﬁ1ﬁ’u§mﬂuﬂa‘”qﬂaumpﬂqu (CUIR)
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- Active substance

- Excipients

- Pharmaceutical form whose physical state is liquid, in droplets,
inform the equivalence of drops per milliliter (drops / mL) and a
drop weight (mg/ml).

- For herbal medicines, inform the drug composition, indicating the
actual weight ratio or volume of plant material used, the
equivalent markers and description of the derivative.

- For streamlined medications, inform the qualitative and
quantitative composition in active ingredients, according to the
official nomenclature for the qualitative and inert ingredients.
Mention power / scale for active ingredients. Mention below of the
alcohol composition of the final product, for liquid formulations."

6.2.2 Information for the Patient

1. What is this medicine used for?
2. How does it work?
- Dose for pharmaceutical form and concentration
- The initial and maintenance dose, where applicable;
- Duration of treatment;
- Routes of administration;
- Guidelines for each therapeutic indication in cases of different
dosages;
- Guidelines for adult use and / or pediatric use, as approved in
the registry; and
- Guidelines on monitoring and adjusting dose for special
populations.
3. When should this medicine not be used? (Contraindication)
Tovnuld uagdevnulddwiuidienguiay 1w hin guds e w3e
AUYIDY
4. Before taking the medicine (Warning and precaution)
5. Where, how and for how long can | store this medicine?
6. How to take the medicine
7. What if | forget to take it?
8. What side effects may be caused by this medicine?
9. What should | do if | take more than the recommended dose of
this medicine?" ,
unAndeuazuiutoyaniuduveslnssnuiSyaniinusivuimsluadelyangma (CUIR)
lfﬂuuﬂu%’@mmmﬁ?{m%’mmTﬂﬁaamﬂ?ﬂujﬂyﬁwuﬁﬁdaw’mmNﬂmzﬁﬁ’aﬁ’ﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



61

6.2.3 Legal Information- Report the initials "MS" plus the number of the
Ministry of Health record as published in DidrioOficial da Unido
(D.o.u.), using the first 9 (nine) digits.

- Name, registration number and initials of the Regional Board of
Pharmacy technician in charge of undertaking the record.

- Corporate name and address of the company holding the record
in Brazil.

- CNPJ of the registrant

- For products manufactured and/or packaged by different
companies, inform the company name manufacturer and place of
manufacture of the product, citing the city and state, preceded, as
appropriate, by: "Created by:" and "Packed by:"

- Customer care telephone number

- Include the following wording where necessary: "Use restricted to
hospitals"; "Prescription only": "Dispensed only with prescription”
(for official laboratories).

- Include the phrases on sales restrictions, use and dispensation
provided for in specific norms for controlled items.

- One of the following phrases, as appropriate, in bold: "This
leaflet was approved by ANVISA on (day / month / year)" (stating
the date of publication); "This leaflet was updated as Bula
Standard approved by ANVISA on (day / month/year)."

1
7. Uszwdlng
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AMYINNIT: Awlng

Fouummaenansifugdmiuussrvu: uumsmsdaviienansiify
g1 (Guideline for Leaflet Development)
Forenansinfugndmiuussevu: lenansifuedmivussnvy
Ussinngraungang: enanfylsedniu svssgadedilildensunse
VIRLIAIUANTILAY UAZE1SUATIBUATEIATUANTILAY
Usstnneniifinataduld: enanfyszditou uazsrussgiatailailyen
UNTIENIBYIAIUAN LAY
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7.2.1

1.2.2
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1) Wumssgydeasiymselaglifeniuinnsgiu Intemational
Nonproprietary Names (INNs) anusiggusuuinie/soainas/le
A9 Wag usnedengueniuaniiansoongrsiiilaléine 1wy
gnan Lol euAun [usiu
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1) Wumsszyderialdueseiiiu Absolute Contraindication
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1. UsEnALLALIAN
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1.1 Standardized readability assessment tools
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1.1.1 The Fry Readability Graph
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1.1.2 The S\M.O.G. (Simple Measure of Gobbledygook) Readability Test
MN1TNAERUAAIYIS The Fry Readability Graph winildaainu
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1.1.3 Suitability Assessment of Materials (SAM)
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Assessing Suitability of Materials: SAM Scoring Sheet

2 points for superior rating
1 point for adeguate rating
0 poinfs for not suitable rating

MA& if the factor does not apply to this material

Factor to be Rated Score

Comments

1. Centent

a) Purpose is evident

b} Ceontent about behaviors

c} Scope is limited

d} Summary or review included

2. Literacy Demand

(a) Reading grade level

(b} Writing style, active voice

{z) Vocabulary uses common words
(d} Context is given first

(e} Leaming aids via “road signs”

3. Graphies

(&) Cover graphic shows purpose
(&} Type of graphics

(c) Relevance of illustrations

(d} List, tables, atc. explained

(e} Captions used for graphics

4. Layeut and Typegraphy

{a) Layout factors
(b) Typography

(o) Subheads (“chunking”) used
E. Learning Stimulatien, Meativatien

(a) Interaction used
b} Behaviors are modeled and specific
(c) Motivation—self-efficacy

G. Cultural Apprepriateness

{a) Matzh in logic, language, experence
(&) Cultural image and examples

Total SAM score:

Total possible score:;

Percent score : ]

AMA 11 SAM Scoring Sheet
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1.2 Focus testing
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3) Ibuprofen, Pseudoephedrine HCl (Advil) UismﬂmqamﬂﬁaB
) Ibuprofen UseimAus1®a

) Diclofenac sodium Uszwnelng™
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Patient Information Leaflet [PIL)
Advwil® Cold & Sinus Caplets
Ibuprofen 200 mg, Pseudoephedrine HCI 30mg

Read all of this leaflet carefully before you start taking this medicine.

KEeep this leaflet. Youw may need to read it again.

If wau hawve any further questions, ask yowr doctor or pharmacist.

This medicina has bean prescribed for youw. Do not pass it on to others. |t may harm
theam, evan if their symptams are the same as yours.

- If any of the side effects gets serious, or if you notice any side effects not listed in this
leaflet, please tell your doctor or pharmacist.

.

I this leaflet:

What Advil® Cold & Sinus is and what it is used for
Before you take Advil® Cold & Sinus

How to take Advil® Cold & Sinus

Possible side effects

How to store Advil® Cold & Sinus
. Further information

bk p e

1. What Advil® Cold & Sinus is and what it is used for

|lbuprofen reduces pain and fewver. Pseudoephedrine Hydrochloride is a nasal and sinus

decongeastant.

It is used for effective relief the symptoms of colds and sinusitis including sinus pain, nasal

congestion, headache, fever, body aches and pains.
2. Before you take Advil® Cold & Sinus

A. Do not take Advil® Cold B Sinus:

& |f you are allergic to ibuprofen or to any of Advil® Cold and Sinus ingredients.

=  |f youw are allergic ta aspirin (acetylsalicylic acid (ASA)) ar non-steraidal anti-
inflammatory drugs (NSAID]

=  |f you are taking a prescription monoamine oxidase inhibitor (MADQI) or for 14 days
after stopping the MADI drug.

- If youw have a previous history or are currently suffering from gastrointestinal ulcer or

gastrointestinal bleeding.

Do not give Advil® Cold & Sinus for Children under 2 years of age.

Uszinagnafionside
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B. Warning & Precautions

Do not give to children aged 2-12 unless directed by a physician. Do not ghve to
children under 2 years of age.

Stop use and azk 8 doctor or healthcare professional if symptoms gets worse or lasts
micre than 5 days, unless directed by a doctor or healthcare professional.

Stop use and azk & doctor if you see 8 severs allergic reaction including skin
reddening, rash or blisters.

Stop use and azk 8 doctor if you see blood in your vemit or bloody or black stoals.
Azk your physician before use if you have asthma, heart diseaze, liver cirrhogis,
hypartansion, kidney dizsease, diabetes, thyroid disease, or trouble urinating dus 1o
an eanlarged prostate gland.

Ask your physician before use If you are taking other NSAIDs.

Long-term continuouws use may increase the risk of heart attack or stroke.

Lo not exceed recommended dosage.

Use with caution in the eldarly,

Keep out of the reach of children.

Takin r

I vou are taking other NSAID:, anticoagulants, or any other drugs, consult y physician
before using.

Azk a doctor or pharmacist before use If you are taking aspirin for heart attack o
stroke, because |buprofen may decrease this benefit of aspirin.

Do not take this product if you are taking prescription monoamine oxidase inhibitor
{MADI) or for 14 days after stopping the MADI drug,.

Consult your physician before taking this product if you are presently taking or have
recently taken anti hypertensive medications or sympathomimaetics.

D. Eregmancy and Lactation

Azk your doctor before use if you are pregnant or nursing & babsy.
Do not use during the last 3 months of pregnancy.

How to take Advil® Cold & Sinus

Direction:

Adulis and children over 12; Take 1 or 2 caplets every 4 hours a3 needed. Do not exceed &
caplets in 24 hours, unless directed by a physician,

1 you take Advil® Cold & Sinus mors than you should

In case of accidental overdose, discontinue use and seek professional assistance
immediately.

If you forget to take Advil® Cold & Sinug
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Continue to take 1 or 2 caplets every 4 hours as needed after 8 missed dose. Do not take
twice the recommended dose following 3 mizsed dose.

4. Possible side effects

Abdominal pain, heartburn, nausea or vomiting, bloating, diarrhea or constipation, ringing or
buzzing in the ears, nervousness, sleeplessness, dizziness, any change in vision, fluid
retention, itching, skin rashes, skin reddening, blisters, blood in wvomit, bBloody or black
stools.

Side effects may be minimized by using the smallest dose for the shortest duration of time.
5. How to store Adwil® Cold & Sinus
Store below 30°C.

Keep out of reach of children. This package contains enough medicine to seriousky harm a
child.

6. Further information

a. What Advil® Cold & Sinus contains

The active ingredients are: lbuprofen 200mg and Pseudoephedrine HCl 30mg.

The inactive ingredients are: acetylated monoglycerides, ammonium hydroxide, carmuba
wax, corm starch, crozcarmellose sodium, iron axides, microcrystalline cellulose, parabens,
pharmaceutical glaze, pharmaceutical shellac, povidone, pregelatinized starch, prapylens
glycol, silicon dioxide, sodium benzoste, sodium lauryl sulfate, stearic acid, sucrose, ttanium

dioxide.

b. What Advil Cold & Sinus logks like and contents of the pack

Each caplet contains ibuprofen 200mg, Pseudosphedrine HCI 30mg.
Pack size: 20¥s.

(= Manufactured by;
Pfizer Canada Inc., Montreal, Canada
d. Product License Holder:
Pfizer Consumer Healthcare, Ontario, Canada

e, This leaflet was last approved in October 2014
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f. To report any side effect(s):

*  Soudi Arobia:

The Mational Fharmacovigilance and Drug Safety Centre [(NPC)

Fax: +366-11-205-7662

Call NPC at +966-11-2038222, Exts: 2317-2356-2353-2354-2334-2340
Tall free phone: 3002450000

E-mzil: npc.drug@sfda.gowv.sa

Website: www.sfda.gov.sa/npc

Oooooao

This is a Medicament

= Medicament is a product which affects your health and its consumption contrary to
instructions is dangerous for you.

— Follow strictly the doctor's prescription, the method of use and the instructions of the
pharmacist who sold the medicamant.

— The doctor and the pharmacist are the experts in medicines, their banefits and risks.
— Do not by youwrself interrupt the period of treatment prescribed for you.

— Do not repeat the same prescription withouwt consulting your doctor.

— Ke=p all medicaments out of reach of childran.

Council of Arab Heslth Ministers
Umnion of Arab Pharmacists
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MAKNUIN 4
LBNE1ANAVEIVRINGNBAWN (Antihistamines)

fisemsesasioluil
1) Loratadine (Claritin®) Uszineuauin
2) Desloratadine (Clarinex") Ussingianigow3n’
3) Loratadine (Clarityn®) @ns19010:09n5
4) Loratadine syrup (Defajour®) ‘U'izmm’]qaa’mﬁsza
5) Loratadine syrup Usemneusda’
6) Loratadine Uszwnelne”
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PART III: CONSUMER INFORMATION

CLARITIN*
Loratadine Tablets USP, 10 mg

This leaflet is part IIl of a three-part “Product
Monograph" published when CLARITIN was
approved for sale in Canada and is designed
specifically for Consumers. This leaflet is a
summary and will not tell you everything about
CLARITIN. Contact your doctor or pharmacist if
you have any questions about the drug.

ABOUT THIS MEDICATION

What the medication is used for:
CLARITIN provides:

e fast relief from symptoms of allergies,
including sneezing, runny nose and itchy
nose, as well as itchy watery red burning
eyes, caused by exposure to seasonal
allergens (trees, grass, and ragweed pollen)
and perennial (year round) allergens (dust
mites, animal dander and moulds).

o fast relief of allergic skin conditions, such as
skin itch and hives.

What it does:

CLARITIN contains a long-acting antihistamine,
which blocks the action of histamine and relieves
allergy symptoms. Histamine is a chemical released
by the immune system — the body’s defence against
invading substances — when the body is affected by
substances that you are allergic to (allergens).

Most people will feel relief of allergy symptoms
within 2 hours of taking the medication.

Symptom relief will be maintained for 24 hours.

CLARITIN does not cause drowsiness. It lets you
stay alert and focused while relieving allergy
symptoms.

When it should not be used:

CLARITIN should not be used:

e if you are allergic to loratadine or to any of the
other product ingredients (see What the important
non-medicinal ingredients are).

e if you are pregnant or nursing.

What the medicinal ingredient is:
Loratadine

What the important non-medicinal ingredients
are:

In alphabetical order: corn starch, lactose, and
magnesium stearate.

What dosage forms it comes in:
Tablets, 10 mg

WARNINGS AND PRECAUTIONS

BEFORE you use CLARITIN talk to your doctor if:
e  you have liver disease as you may require a
dose adjustment

Stop taking CLARITIN 48 hours prior to any skin
testing procedures.

INTERACTIONS WITH THIS MEDICATION

CLARITIN may interact with drugs known to reduce
liver metabolism.

If you are taking any medication, it is important to
ask your doctor or pharmacist before taking
CLARITIN.

Alcohol has not been found to interact with
CLARITIN.

PROPER USE OF THIS MEDICATION

Usual dose:
Adults and adolescents (12 years of age and older):
One tablet daily, with water.

Adults and adolescents (over 12 years of age) can
take this medication for up to 6 months.

Overdose:

In case of drug overdose, contact your Poison Control
Centre, doctor or pharmacist as soon as possible,

even if there are no symptoms.

Missed Dose:

If you miss taking your dose on time, do not worry;
take your dose when you remember. Do not exceed
more than one dose in 24 hours.

SIDE EFFECTS AND WHAT TO DO ABOUT

THEM

Along with its desired effects, CLARITIN may cause
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PATIENT INFORMATION
CLARINEX" [CLA-RI-NEX) [desloratadine) Tablets, RediTabs", and Oral Solution

Read the Patient Inforrmation that comes with CLARINEX® before you start taking it and each time you get a refill. There may be
new information. This leafet is @ summary of the information for patients. Your doctor or phammacist can give you additional
nfiorrration. This leafiet does not take the place of talking to wour doctor about your medical condition or treatment.

What is CLARINEX?
CLARIMEX is a prescription medicine that contains the medicine deslotadine (an antihistamine).

CLARIMEX s used to help control the symptoms of:
v seasond al rhimits {sneezi nose, runny nose and itching of the nose) in e 2 of and older.
. mddlmmmm-m%ﬂm mr'rlglnnsea'-:l tmgdﬂemselnmpeapb ﬂmmsﬁeaﬂdda.
= chronic diopathic urticana (long-temm itching) and to reduce the number and size of hives in people & months of age and
older.

CLARIMEX is not fior children younger than & months of age.

Who should not take CLARINEX?
Do ok take CLARINEX, if your
*  are alergic to desloratadine or any of the ingredients in CLARINEX Tablets, CLARINEX RediTabs™ or CLARINEX Oral
Solution. See the end of this leaflet for a complete list of ingredients.
*  are alergic o kratadine (Alavert. Clanting.

Talk to your doctor befiore taking this medicine if you have any questions about whether or not to take this medicine.

What should I tell my doctor before taking CLARINEX?
Befu'eyu.ll:imCLARlNEX.bel your doctor if your
hawve liver or kidney problems.
= have any other medical conditions.
»  are pregnant or plan to become pregnant. It is not known § CLARINEX will hanm your unbom baby. Talk to your doctor if
you are pregnant of plan to become pregnant.
»  are breast-feeding or plan to breast-feed. CLARIMEX, can pass into your breast milk. Talk to your doctor about the best
way o feed your baby if you take CLARINEX.

Tell your doctor about all the medicines you take, including presmphm and non-preschiption medicines, vitamins and herbal
supplements. CLARIMNEY, may affect the way other medicines work, and other medicines may afect how CLARIMEY works.
Especially tefl your doctor if you take:
ketoconazole (Nizoral)
enythromiycin (Eny-tab, Erye, PCE]
azithromycin (Dthromax, Zmax)
antihistamines
fumeetine (Prozac)
cmetidine [Tagamet)

Know the medicnes you take. Kesp a list of your medicines and show it to your doctor and pharmacist when you get a new
medicne.

I-IuwshuddllzheCLAH‘.IPE!"

Take CLARINEX exactly as your doctor tells you to take it

= Do not change your dose of CLARINEX or take more often than prescribed.

= CLARIMEX can be taken with or without food.

= Place CLARINEX RediTabs Tablet on your tongue and allow it to dissolve before swallowing. CLARINEX, RediTabs can
be taken with or without waber. Take your CLARINEX, RediTabs Tablet night away after opening the blister.

= Take CLARIMEX Oral Sclution with a measuring dropper or oral syringe that can measure 2 ml or 2.5 mL. Ask your
pharmacist for a dropper or syringe if you do not r%

" Hmmkemmdrd.ﬂNEKmlmdnmwgﬁn&dcdmnﬁmr@ﬂm.

What are the possible side effects of CLARINEX Tablets?
CLARIMEX, may cause senous side efects, incuding:
= Allergic reactions. Stop taking CLARIMEX and call your dochor might away or get emergency help if you have any of these

Sympioms:
o rash
=] i‘lthil'ﬂ
o hives
o sweling of your lips, tongue, face, and throat
= shormess of breath or tnouble breathing
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How Clarityn Allergy Tablets work

Clarityn Allergy Tablets help to reduce your allergy
symptoms by stopping the effects of a substance
called “histamine”, which is produced in the body
when you are allergic to something.

When Clarityn Allergy Tablets should be
taken

Glarityn Allergy Tablets relieves symptoms
associated with allergic rhinitis (for example, hay
fever), such as sneezing, runny or itchy nose, and
buming or itchy eyes.

Glarityn Allergy Tablets may also be used to help
relieve symptoms of urticaria (itching and redness)
which is often known as hives or nettle rash.

The effect of Clarityn Allergy Tablets will last a
whole day and should help you to continue your
normal daily activities and sleep.

You must talk to a doctor if you do not feel better
or if you feel worse,

2. WHAT YOU NEED TO KNOW BEFORE
YOU TAKE CLARITYN ALLERGY
TABLETS

Do not take Clarityn Allergy Tablets If:

* You are allergic (hypersensitive) to loratadine or
any of the other ingredients of this medicine
(listed in section 6).

* You are pregnant or breastfeeding

100

Clarityn Allergy Tablets with alcohol
Clarityn Allergy Tablets have not been shown to
add to the effects of an alcoholic drink,

Pmunanq and breasl-feeding

If you are pregnant, think you may be pregnant or
are planning to have a baby, ask your doctor or
pharmacist for advice before taking this medicine.
As a precautionary measure, it is preferable to
avoid the use of Clarityn Allergy Tablets during
pregnancy.

Do not take Clarityn Allergy Tablets if you are
breast-feeding. Loratadine is excreted in breast milk.
Driving and using machines

In clinical trials that assessed driving ability, no
impaiment was observed in patients receiving
loratadine. At the recommended dose, Clariyn
Allergy Tablets are not expected to cause you to be
drowsy or less alert, However, very rarely some
people experience drowsiness, which may affect
their ability to drive or use machines.

Clarityn Allergy Tablets contains lactose
Clarityn Allergy Tablets contains lactose; thus if you
have been fold by your doctor that you have an

Intolerance to some sugars, contact your doctor
before taking this medicine.

3. HOW TO TAKE CLARITYN ALLERGY
TABLETS

Always take this medicine exactly as described in

this leaflet or as your doctor, pharmacist or nurse

has told you. Check with your doctor, pharmacist

or nurse if you are not sure.
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AANUIN 5
NEINNUNIVRINENEUTIUE (Antibiotics)
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1) Amoxicillin (Sandoz”) Useimeuauian’

2) Ciprofloxacin (Cipro®) Uismﬂa%%’gmﬁmzo
3) Ciprofloxacin ans1wedns

4) Clarithromycin (Claritt®) U‘szlﬁszj’]qam’il,ﬁ&lm
5)  Ciprofloxacin Usemnpusnda

6) Ciprofloxacin Usenelne”
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EEAD THIS FOR SAFE AND EFFECTIVE USE OF YOUR MEDICINE
PATIENT MEDICATION INFOEMATION

Priandoz® Amoxicillin
amoxicilln (as amoxicillin trihydrate)

Fead this carefully before you start taking Sandoz Amexicillin and ezch time you get a refill.
This leaflet 15 a summary and will not tell you everything about this drag. Talk to your healtheare
professional about your medical condition and treatment and ask if there 13 any new information
about Sandoz Amoxicilling

VWhat is Sandoz Amoxzicillin used for?
Sandoz Amexicillin is used to treat certain bacterial infections. It may also be used to prevent
infections m:

+ Mouth, nose, tonsils and throat

* Heart

+  Emergency simation

How does Sandoz Amoxicillin work?

Sandoz Ameoxicillin interferes with bactenial eell wall. This helps to:
+ Stop growth of bactera.
+ Kill the bactena.
+ Eeduce the infection.

Some infections are caused by viruses, such as the commen cold. Sandoz Ameoxicillin does not
kil viruses.

What are the ingredients in Sandoz Amoxicillin?

Medicinal ingredients: amoxicillin (as amoxicillin trihydrate)

Non-medicinal ingredients:

230 mg capsules: Microcrystalline cellulose, Magnesnum stearate, hard gelatin capsule size 2,
normal yellow, opagque. (vellow iron oxide. titaninm diexide and gelatin EP)

500 mg capsules: Microcrystalline cellulose, Magmesium stearate, hard gelatin capsule size
normal yellow, opagque (vellow iron oxide, titannum dioxide and gelatin EP)

If you are on a special diet, or if you are allergic to any substance, ask your doctor or pharmacist
whether any of these ingredients may cause a problem.

Sandoz Amoxicillin comes in the following dosage forms:

Sandoz Amoxicillin 230 mg- hard gelatin capsules, size 2. normal yellow. opaque
Sandoz Amoxicillin 300 mg- hard gelatin capsules, size 0, normal yellow. epague
Do not use Sandoz Amoxicillin if:

+ Vou have any allerzies to this dmg or to its ingredients (See “What are the ingredients in
Sandoz Amoxicillin?).
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» You have allergy o packaging components of this dmg.
» You have allergy o penicilling, cephalosporins or similar antibiotics such as amoxicilling
ampicilling cephalexm and others.

* You have 3 monomucleosis (either suspected or confirmed).

To help aveid side effects and ensure proper use, talk to vour healtheare professional
before vou take Sandoz Amoxicillin, Talk about any health conditions or problems vou
may have, including if vou:

*  have a history of hypersensitivity reactions to beta-lactams (ampieilling [:IIPEI'HC]JJJ.U_ ete).
See “What are the possible side effects from wsing Sandoz Amoxicillin?”
have been taken blood thinners (such as warfann, etc.).
have a history of mild diarthea or colitis influenced by the use of anfibiotics.
have kidney problems.
are pregnant or plan to become pregnant.
are breastfeeding or plan to breastfeed  Talk to your doctor about how to feed your baby
while you are taking Sandoz Amoxicillin,

Tell your healthcare professional about all the medicines vou take, including any drugs,
vitamins, minerals, natural supplements or alternative medicines.

The following may interact with Sandoz Amoxicillin:

+ anfi-cancer drug (such as Methotrexate).

+  medicines used for heartbum or gout (such as probenecid, cimetidine, ete.).

+  blood thinmer medications (such as warfann, etc.) that used to thin the blood and prevent

clots — may predispose you to the development of bleeding problems.

*  hirth control pills (it may reduce effect of confraceptives).

+ anfibactenal medicmes (such as tetracyclines) may lower effectiveness of Sandoz
How to take Sandoz Amoxicillin:
Antibactenial drugs like Sandoz Amoxicillin treat only bacterial infections. They do not treat
viral infections. Although you may feel better early in the treatment. Sandoz Amoxieillin should
be used exactly as directed. Misuse or overuse of Sandoz Amexicillin could lead to the growth of
bactenial that will not ke killed by Sandoz Amoexicillin (resistance). This means that Sandoz
Amoxicillin may not work in the firture.
Do not share your medicine.

Ask your pharmacist about the other preducts you take. Some medicmes will affect the way that
your body absorbs Sandoz Amoxicilling

Usnal Adult dose:
For infections: 250 mg — 300 mg every 8 hours or 2 single dose of 3 g
For prevention: 3 g once before procedure, then 1.5 g every 6 hours.

For children over 20 kg, the adult dose should be usad.
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Medication Guide

CIPRO® (Sip-row)
(ciprofloxacin hydrochloride)
Tablets
for oral use

CIPRO® (Sip-row)
(ciprofloxacin hydrochloride)
for oral suspension

CIPRO* XR (Sip-row)
(ciprofloxacin hydrochloride)
Tablets
for oral use

CIPRO® IV (Sip-row)
(ciprofloxacin)
Injection
for intravenous infusion

Read this Medication Guide before you start taking CIFRO and each time you get a refill. There
may be new information. This information does not take the place of talking to your healthcare
provider about your medical condition or your treatment.

What is the most important information I should know about CIPRO?

CIPRO, a fluoroquinolone antibacterial medicine, can cause serious side effects. Some
of these serious side effects can happen at the same time and could result in death.

If you get any of the following serious side effects while you take CIPRO, you should stop taking
CIFRO immediately and get medical help right away.

1.

Tendon rupture or swelling of the tendon (tendinitis).

Tendon problems can happen in people of all ages who take CIPRO. Tendons are
tough cords of tissue that connect muscles to bones. Symptoms of tendon problems may
include:

o Pain, swelling, tears and swelling of the tendons including the back of the ankle (aAchilles),
shoulder, hand, or other tendon sites.

The risk of getting tendon problems while you take CIPRO is higher if you:
o are over 60 years of age

o are taking steroids (corticosteroids)

o have had a kidney, heart or lung transplant

Tendon problems can happen in people who do not have the above risk factors
when they take CIPRO.

Other reasons that can increase your risk of tendon problems can include:
o physical activity or exercise

o kidney failure
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o tendon problems in the past, such as in people with rheumatoid arthritis (RA)

* Stop taking CIPRO immediately and get medical help right away at the first sign of
tendon pain, swelling or inflammation. The most common area of pain and swelling is
the Achilles tendon at the back of your ankle. This can also happen with other tendons.

* Tendon rupture can happen while you are taking or after you have finished taking
CIPRO. Tendon ruptures can happen within hours or days of taking CIPRO and have
happened up to several months after people have finished taking their fluoroguinclone.

* Stop taking CIPRO immediately and get medical help right away if you get any of
the following signs or symptoms of a tendon rupture:

o hear or feel a snap or pop in a tendon area
o bruising right after an injury in a tendon area
o unable to move the affected area or bear weight
2. Changes in sensation and possible nerve damage (Peripheral Neuropathy). Damage
to the nerves in arms, hands, legs, or feet can happen in people who take fluoroguinclones,
including CIFRO. Stop taking CIPRO immediately and talk to your healthcare provider right

away if you get any of the following symptoms of peripheral neuropathy in your arms, hands,
legs, or feet:

* pain * numbness
* burning + weakness
« tingling

CIPRO may need to be stopped to prevent permanent nerve damage.

3. Central Nervous System (CNS) effects. Seizures have been reported in people who take
fluoroquinclone antibacterial medicines, including CIPRO. Tell your healthcare provider if you
have a history of seizures before you start taking CIPRO. CNS side effects may happen as
soon as after taking the first dose of CIPRO. Stop taking CIPRO immediately and talk to vour
healthcare provider right away if you get any of these side effects, or other changes in mood
or behavior:

*  Seizures

* trouble sleeping
* hear voices, see things, or sense * nightmares
things that are not there + feel lightheaded or dizzy
(hallucinations) + feel more suspicious (paranoia)
+ feel restless + suicidal thoughts or acts
* tremors * headaches that will not go away, with
+ feel anxious or nervous or without blurred vision
+ confusion
L

depression

4. Worsening of myasthenia gravis (a problem that causes muscle weakness).
Fluoroquinolones like CIPRO may cause worsening of myasthenia gravis symptoms, including
muscle weakness and breathing problems. Tell your healthcare provider if you have a history
of myasthenia gravis before you start taking CIPRO. Call your healthcare provider right away
if you have any worsening muscle weakness or breathing problems.

What is CIPRO?

CIPRO is a fluoroguinolone antibacterial medicine used in adults age 18 years and older to treat
certain infections caused by certain germs called bacteria. These bactenal infections include:
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* urinary tract infection

* chronic prostate infection

* |lower respiratory tract infection

* sinus infection

+ skin infection

+ bone and joint infection

* nosocomial pneumaonia

* intra-abdominal infection, complicated

* infectious diarrhea

+« typhoid (enteric) fever

+ cervical and urethral gonorrhea, uncomplicated
+ people with a low white blood cell count and a fever
« inhalaticnal anthrax

+ plague

* Studies of CIPRO for use in the treatment of plague and anthrax were done in animals only,
because plague and anthrax could not be studied in people.

* CIPRO should not be used in patients with acute exacerbation of chronic bronchitis, acute
uncomplicated cystitis, and sinus infections, if there are other treatment options available.

* CIPRO should not be used as the first choice of antibacterial medicine to treat lower
respiratory tract infections cause by a certain type of bacterial called Streptococcus
preumonias.,

* CIPRO is also used in children younger than 18 years of age to treat complicated
urinary tract and kidney infections or who may have breathed in anthrax germs, have plague
or have been exposed to plague germs.

* Children younger than 18 years of age have a higher chance of getting bone, joint, or tendon
(musculoskeletal) problems such as pain or swelling while taking CIPRO. CIPRO should not be
used as the first choice of antibacterial medicine in children under 18 years of age.

* CIPRO XR is only used in adults 18 years of age and older to treat urinary tract infections
(complicated and uncomplicated), including kidney infections (pyelonephnitis).

* Itis not known if CIPRO XR is safe and effective in children under 18 years of age.
Who should not take CIPRO?
Do not take CIPRO if you:

* Hawve ever had a severe allergic reaction to an antibacterial medicine known as a
fluoroguinclone, or are allergic to ciprofloxacin hydrochloride or any of the ingredients in
CIPRO. See the end of this Medication Guide for a complete list of ingredients in CIPRO.

*  Also take a medicine called tizanidine (Zanaflex™).
Ask your healthcare provider if you are not sure.

What should I tell my healthcare provider before taking CIPRO?
Before you take CIPRO, tell your healthcare provider if you:
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* have tendon problems; CIPRO should not be used in patients who have a history of tendon
problems

* have a disease that causes muscle weakness (myasthenia gravis); CIPRO should not be used
in patients who have a known history of myasthenia gravis

* have liver problems
* have central nervous system problems (such as epilepsy)

+ have nerve problems; CIPRO should not be used in patients who have a history of a nerve
problem called peripheral neuropathy

* have or anyone in your family has an irregular heartbeat, especially a condition called "QT
prolongation™

* have or have had seizures

* have kidney problems. You may need a lower dose of CIPRO if yvour kidneys do not work well.
* have joint problems including rheumatoid arthritis (RA)

* have trouble swallowing pills

* have any other medical conditions

* are pregnant or plan to become pregnant. It is not known if CIPRO will harm your unborn
baby.

* are breastfeeding or plan to breastfeed. CIPRO passes into breast milk. You and your
healthcare provider should decide whether you will take CIFRO or breastfeed. You should not
do both.

Tell your healthcare provider about all the medicines you take, including prescription and
over-the-counter medicines, vitamins, and herbal supplements.

* CIPRO and other medicines can affect each other causing side effects.
+ Especially tell your healthcare provider if you take:
o a steroid medicine
o an anti-psychotic medicine
o a tricyclic antidepressant
o a water pill (diuretic)
o theophylline (such as Theo-24%, Elixophyllin®, Theochron®, Uniphyl®, Theclair®)
o a medicine to control your heart rate or rhythm (antiarrhythmics)
o an oral anti-diabetes medicine

o phenytoin (Fosphenytoin Sodium®, Cerebyx®, Dilantin-125%, Dilantin®, Extended
Phenytoin Sodium®, Prompt Phenytoin Sodium®, Phenytek®)

o cyclosporine (Gengraf®, Neoral®, Sandimmune®, Sangcya®).
o a blood thinner (such as warfarin, Coumadin®, Jantoven®)

o methotrexate (Trexall®)

o ropinirole (Requip®)

o clozapine (Clozaril®, Fazaclo® ODT¥)
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o a MNon-Steroidal Anti-Inflammatory Drug (NSAID). Many common medicines for pain relief
are NSAIDs. Taking an NSAID while you take CIPRO or other fluoroguinolones may
increase your risk of central nervous system effects and seizures.

o sildenafil (Viagra®, Revatio®™)

o duloxetine

o products that contain caffeine

o probenecid (Probalan®, Col-probenecid ®)

Certain medicines may keep CIPRO Tablets, CIPRO Oral Suspension from working correctly.
Take CIPRO Tablets and Cral Suspension either 2 hours before or & hours after taking these
medicines, vitamins, or supplements;

o an antacid, multivitamin, or other medicine or supplements that has magnesium, calcium,
aluminum, iron, or zinc

o sucralfate (Carafate®)

o didanosine (Videx®, Videx EC®)

Ask your healthcare provider for a list of these medicines if you are not sure.

Know the medicines you take. Keep a list of them to show your healthcare provider and
pharmacist when you get a new medicine.

How should I take CIPRO?

Take CIPROD exactly as your healthcare provider tells you to take it.
Your healthcare provider will tell you how much CIPRO to take and when to take it.

Take CIPRO Tablets in the morning and evening at about the same time each day. Swallow
the tablet whole. Do not split, crush or chew the tablet. Tell your healthcare provider if you
cannot swallow the tablet whole.

Take CIPRO Oral Suspension in the morning and evening at about the same time each day.
Shake the CIPRO Oral Suspension bottle well each time before use for about 15 seconds to
make sure the suspension is mixed well. Close the bottle completely after use.

Take CIPRO XR one time each day at about the same time each day. Swallow the tablet
whole. Do not split, crush or chew the tablet. Tell your healthcare provider if you cannot
swallow the tablet whole.

CIPRO IV is given to you by intravenous (IV) infusion into your vein, slowly, over 60 minutes,
as prescribed by your healthcare provider.

CIPRO can be taken with or without food.

CIPRO should not be taken with dairy products (like milk or yogurt) or calcium-fortified juices
alone, but may be taken with a meal that contains these products.

Drink plenty of fluids while taking CIPRO.

Do not skip any doses of CIPRO, or stop taking it, even if you begin to feel better, until you
finish your prescribed treatment unless:

= you have tendon problems. See "What is the most important information I
should know about CIPRO?”

2 you have nerve problems. See "What is the most important information I should
know about CIPRO?”
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oz you have central nervous system problems. See "What is the most important
information I should know about CIPROZ?"

o vyou have a serious allergic reaction. See "What are the possible side effects of
CIPRO?Z"

o your healthcare provider tells you to stop taking CIFRO

Taking all of your CIPRC doses will help make sure that all of the bacteria are killed. Taking
all of your CIPRO doses will help lower the chance that the bacteria will become resistant to
CIPRO. If you become resistant to CIPRO, CIPRO and other antibactenial medicines may not
work for you in the future.

» If you take too much CIPRO, call your healthcare provider or get medical help right away.

What should I avoid while taking CIPRO?

* CIPRO can make vou feel dizzy and lightheaded. Do not drive, operate machinery, or do
other activities that require mental alertness or coordination until you know how CIFRO
affects you.

»  Avoid sunlamps, tanning beds, and try to limit your time in the sun. CIPRO can make your
skin sensitive to the sun (photosensitivity) and the light from sunlamps and tanning beds.
You could get a severs sunburn, blisters or swelling of your skin. If you get any of these
symptoms while you take CIPRO, call your healthcare provider right away. You should use a
sunscreen and wear a hat and clothes that cover your skin if you have to be in sunlight.

What are the possible side effects of CIPRO?
CIPRO may cause serious side effects, including:
+  See "What is the most important information I should know about CIPRO?”

+ Serious allergic reactions. Serious allergic reactions, including death, can happen in people
taking fluorogquinolones, including CIPRO, even after only 1 dose. Stop taking CIFRO and get
emergency medical help right away if you get any of the following symptoms of a severe
allergic reaction:

o hives

o trouble breathing or swallowing
o swelling of the lips, tongue, face
o throat tightness, hoarseness

o rapid heartbeat

o faint

o skin rash

Skin rash may happen in people taking CIPRO even after only 1 dose. Stop taking CIPRO at
the first sign of a skin rash and call your healthcare provider. Skin rash may be a sign of a
more serious reaction to CIPRO.

* Liver damage (hepatotoxicity). Hepatotoxicity can happen in pesople who take CIPRO. Call
your healthcare provider nght away if you have unexplained symptoms such as:
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« diarrhea
+ changes in liver function tests
* yomiting
* rash
Tell your healthcare provider about any side effect that bothers you, or that does not go away.

These are not all the possible side effects of CIFRO. For more information, ask your healthcare
provider or pharmacist.

Call your doctor for medical advice about side effects. You may report side effects to FDA at 1-
B800-FDA-1088.

How should I store CIPRO?
CIPRO Tablets
* Store at room temperature between 20° to 25°C (68° to 77°F).
CIPRO Oral Suspension
* Store microcapsules and diluent below 25°C (77°F).
* Do not freeze.
s After your CIPRO treatment is finished, safely throw away any unused oral suspension.
CIPRO XR
* Store CIPRO XR between 59°F to 86°F (15°C to 30°C).
Keep CIPRO and all medicines out of the reach of children.

General Information about the safe and effective use of CIPRO.

Medicines are sometimes prescribed for purposes other than those listed in a Medication Guide.
Do not use CIPRO for a condition for which it is not prescribed. Do not give CIPRO to other
people, even if they have the same symptoms that you have. It may harm them.

This Medication Guide summarizes the most important information about CIPRO. If you would
like more information about CIPRO, talk with your healthcare provider. You can ask your
healthcare provider or pharmacist for information about CIPRO that is written for healthcare
professionals.

For more information call 1-888-842-2937.
What are the ingredients in CIPRD?
CIPRO Tablets:

+ Active ingredient: ciprofloxacin hydrochlonde

+ Inactive ingredients: cornstarch, microcrystalline cellulose, silicon dioxide,
crospovidone, magnesium stearate, hypromellose, titanium dioxide, and polyethylene
glycol

CIPRO Oral Suspension:
+ Active ingredient: ciprofloxacin hydrochloride

+ Inactive ingredients:
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PACKAGE LEAFLET: INFORMATION FOR THE USER

hydrochionde
{Referred 10 a3 Ciprofioxac Tablets in the remainder of the leafiet)

The name of your medicine 5 Cprofioxacn Tablets. The active
Wnywm;scwmmw
mmm.m-nmamm
caused by certain types of bactera

Adults
Coproficxacin Tablets are used in the following conditions:
« respratory infections. such as those 10 the windpipe of lungs,

nfecsons 10 male or female gentals including gononhoes, or
sweling of the testicles

» nfectons of he stomach and intestne

« nfecsons of the skin, soft Sssoe, bones of joints

« treatment Or prevention of infechions in pabents with low white
Uoodulo:n )

. infectons due 1o bacteria causing meningts
fmnnmm)

« weatment of exposure 1 anthrax

« treatment of severs nfectons or thase caused by more than
one type of bactarum

mum";mlmaalcm::cmpym
one type of bactesum. you may a3dtonal
ansbiotic treatment in additon 1 fce [

Children and adolescents

Ceprofioxacn Tablets are used in chidren and adolescents. under

meb?ﬁwm

« respratory infections in patients cystic foross
caused by centan bactens Nas aerognosa)

« serious lodney and biadder infections, mcluding 3 condttion

+ exposure 10 anthrax
« other severe infactions # 3 doctor considers d necessary.

1

N

5

+ Severe, sudden allergic reaction (an an.
reacton'shock. ang ). Even with the first dose, there is

2 smal chance EXperience 3 severs
Nwm: mm
sick of faint, or expenencing dizziness when

it

doctor and painful area. Avoid any unnecessary
exercise as this might increase the risk of a tendon rupture,
« If you sufer from epilepsy or other conditions

§
3
é

g
3
- 3

}?

§
i
T
L H
1§
¥ &

you have stopped taking them. i it becomes severe or
B M Sl e ey o
Do not take medicnes that or siow down bowel
movements and contact your

mr% lmmrwmr:mwm

« Ciprofioxacin ‘rm“ycmd Mw.ﬁmmd
such 3s loss of appette. jaundics (yellowing
:e, }anfm ing. or tendemess of the stomach,

« Ciprofioxacn Tablets may cause a reduction in the number of
whae blood cells and your resistance to infection may be
decreased. if you expenience an mfecton with
such as fever and serious detenoration of your ganeral
condition, or fever with local nfecton symptoms such as sore

ANINVDIUIINT

v 0 v a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)

I Y an FY a P ] A v W
LﬂulLﬁils'lli’]Ha‘lli]\1uﬁﬂl%']“llﬂ\iiﬂi\‘]\‘nu‘ﬂgﬂluﬂlu']uwu‘ﬁﬂﬁ\‘]W']UVI'Nﬂm&’VIﬁ\‘]ﬂﬂ

The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



126

AN51U10U19NS (519)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



127

AN51U910U19N5 (5189)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



128

Uszimeegnensie

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



129

Uszinavngiiensie (o)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



130

Ussmegionside (se)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



131

UYsemAaus19a

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



132

UsewmAus@a (Mv)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



133

UsewAusda (Mv)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



134

UsewmAus@a (Mv)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



135

Uszmnausa (mo)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



136

UsewmAus@a (Mv)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



137

UsznaAus®a (mo)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



138

UsewmAusda (Mv)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



ATwswaanaindu 250 dadnsu uay

500 dadnsu
AtaWia

1. sniidaunals

1.1 endfidaaninginazls
o gnilfluenifdruy (aeunuaiiie)

fiflaqiinyin diwswaanandu

1.2 gniltadianls
e ld¥nwIn1sdnidavuniizouay

matdumaladiuaig
1d¥nu1n1sdadanuaiiouas
nsLANUaYa
1d$nu1n1sdadavuniizouas
LUl aaIIY 1y 1sanTELNIg
taananay uavnnaladnidu
¥ nnsdadauuaiidauaald
el 12 Tsaiinanidasininaan

1.3 anfilufidseiamilunansine lsadia
ahsw

o winuwg Tsaviavsaulnaliday

el druslunisinen naulydeni
asdinunng wiawnduns

I

2. 2iam55nauladen

2.1 Ww'timﬁtﬁa“ls )
o auwenil wiadiudsvnavuduluend

wiauwen il Tasoasvaaadu'laun
enlungungaalsaitulau du uas

Waana1du Tawaanardu 81w
aan2du uandwaanadu wavd
aWaanadu

winvinuladen evienfifu s3uels

2.2 aiaassyivuiatadunil

e giiaavinhitsaduguusediuvian

vinusitsailsyandrdeealalil

- lutsarifinivwsasiaulanis-6-1
& Lﬂaoa‘mvnmavh‘tvnﬁmﬁamum
uan'ladadu

- dulseandn wiafianuAelnd
nwauay  lavannenflananseau
guasuararavinlvizdn'ladadu
-tdutlsaarlddniduunvaia
dlavannaravinilsad3uuazaia
vinlvtAnviavsvannnisantauuay
:»iﬂa'ﬁutﬂao:pmnmﬂﬁﬂuuz‘lﬁ

- Tsanautfiaaauusynfiaguusy
lavannaravinliuielasunnvsa
W@adseannauilansaivanaau
wsv

- flutsam lansaidomiznisiau
walafiadnd 1flavarinaravinlv
ansAGudeluuiensdlanaiiu
duasafudin

- tﬂumwlg‘m tflagannaraviniu
amuaustauinaaluldanlalid
Wihhaurvnaualralasuduasiy
Angiiundu leun

-flutsale Tasawigmnladan
u1n flavarnerazandlvaglu
sMawsIvtuaanlaiaaay win

Useneing

ANfusasldoradadlafunisusu
AUNALNDENILUUIERY
de'lifidayaniulaaaduunas
nmsTaduntdlugiibhaurenau leun
- 16N
- negoflassa
- da3lviunyns
Fommaniduanisldendinswaan
ogu Augihalunauaunan
Binastadeniisiudu
-un gannTe Janduiddiunay
AaIUARLTEN s1aLuan Jonud
uwunfiidon tws1zaravinlvinisqa
duenflanas udaraldldwiniu
weuatvlas 2 771w
- gngunsudeszadidan fulas
Wisu wnraravinhildanaandne
gntianavin vl eaaussunn
dunarvittidruielutannuae
16 §9'liiarsvineunia agludisd
usvuaasdastiluriaiuiu uazals
ilavAudavannussunn
gnilanavinhidarulszamaniau
giifinadioiduvnanisvinenu
aavsruudszain anavinlnas
aauduavdiay deatradunaca
auansalunisduduaznis
Virvrudutadavdinsle darfu
st lduniiuiniinadieidas
svnaln luarsdusauianineu
Aun3aving

139



140

Usewnelng (sio)



141

ANANUAN 6
LPNENIANULIVBINGUEIAULUMAY (Antidiabetics)

v U 1 dﬁl
Aadlsneniseseneludl

. . ® 19
) Metformin (Sandoz Metformin ) UsginauauInn
. ® ) a 20
) Metformin (Glucophage ) UsginAanRIgaLusnl
. ® o 22
3) Metformin (Glucophage ) @1%351U918419NT
. s 24
) Metformin Ussineusiaa
. . 25
) Glibenclamide Uszimnelneg
atilinuienansiAveIrengueIfiuumIuveIUsEnaLenEnle wazUsevegn
919+

Y a

[ v 3 a s @
unaageuazuudoyantivauued Iassaulsganinusnliusms luadsdynnawa (CUIR)
I 9 Aan 9 =y a s 1 Ao o
nJuuﬁmauﬁammuﬁmmmmmemﬂmgtymwuﬁvlmmummmmmﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



142

UFLNALAUIAN

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



143

USenAkAUINT (519)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



144

USenAkAUINT (519)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



145

USenAkAUINT (519)

v 0 o <3 a P A o
unAngotazuiudoyantiumuvesnssauSyaninusnldusms luadulyangma (CUIR)
I Y an FY a P ] A v W
L‘ﬂuLlﬁll‘“'ll’f)llua“llﬂﬁuﬁmm‘U’ENTﬂiNWH‘]_GﬂJUﬂJUWMWH‘ﬁVIﬁ\‘iWWHVINFITM%VIﬁQﬂﬂ
The abstract and full text of Senior Project in Chulalongkorn University Intellectual Repository(CUIR)

are the Senior Project authors' files submitted through the faculty.



146

PATIENT INFORMATION
GLUCOPHAGE® [gloo-ko-fahzh]
(metformin hydrochloride) Tablets
and
GLUCOPHAGE® XR [gloo-ko-fahzh X-R]
{metformin hydrochloride) Extended-Release Tablets

Read the Patient Information that comes with GLUCOPHAGE and GLUCOPHAGE XR
before you start taking it and each time you get a refill. There may be new
information. This leaflet does not take the place of talking with your healthcare
provider about your medical condition or treatment.

What is the most important information I should know about
GLUCOPHAGE and GLUCOPHAGE XR?

Serious side effects can happen in people taking GLUCOPHAGE or
GLUCOPHAGE XR, including:

Lactic Acidosis. Metformin hydrochloride, the medicine in GLUCOPHAGE and
GLUCOPHAGE XR, can cause a rare, but serious, side effect called lactic acidosis (a
build-up of lactic acid in the blood) that can cause death. Lactic acidosis is a medical
emergency and must be treated in a hospital.

Stop taking GLUCOPHAGE or GLUCOPHAGE XR and call your healthcare
provider right away if you get any of the following symptoms of lactic
acidosis:

s feel very weak and tired

¢ have unusual (not normal) muscle pain

¢ have trouble breathing

+ have unusual sleepiness or sleep longer than usual

+ have unexplained stomach or intestinal problems with nausea and vomiting, or
diarrhea

+ feel cold, especially in your arms and legs

+ feel dizzy or lightheaded

¢ have a slow or irregular heartbeat

You have a higher chance of getting lactic acidosis if you:

+ have kidney problems. People whose kidneys are not working properly should not
take GLUCOPHAGE OR GLUCOPHAGE XR.

¢ have liver problems.

+ have congestive heart failure that requires treatment with medicines.

+ drink a lot of alcohol (very often or short-term "binge" drinking).
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¢ get dehydrated (lose a large amount of body fluids). This can happen if you are
sick with a fever, vomiting, or diarrhea. Dehydration can also happen when you
sweat a lot with activity or exercise and do not drink enocugh fluids.

¢ have certain x-ray tests with injectable dyes or contrast agents.

¢ have surgery.

+ have a heart attack, severe infection, or stroke.

+ are 80 years of age or older and have not had your kidney function tested.

What are GLUCOPHAGE and GLUCOPHAGE XR?

¢ GLUCOPHAGE and GLUCOPHAGE XR are prescription medicines that contain
metformin hydrochloride. GLUCOPHAGE and GLUCOPHAGE XR are used with diet
and exercise to help control high blood sugar (hyperglycemia) in adults with type
2 diabetes.

¢ GLUCOPHAGE and GLUCOPHAGE XR are not for people with type 1 diabetes.

* GLUCOPHAGE and GLUCOPHAGE XR are not for people with diabetic ketoacidosis
{increased ketones in your blood or urine).

GLUCOPHAGE and GLUCOPHAGE ¥R have the same active ingredient. However,

GLUCOPHAGE XR works longer in your body. Both of these medicines help control

your blood sugar in a number of ways. These include helping your body respond

better to the insulin it makes naturally, decreasing the amount of sugar your liver

makes, and decreasing the amount of sugar your intestines absorb. GLUCOPHAGE

and GLUCOPHAGE XR do not cause your body to make more insulin.

Who should not take GLUCOPHAGE or GLUCOPHAGE XR?

Some conditions increase your chance of getting lactic acidosis, or cause other
problems if you take either of these medicines. Most of the conditions listed below
can increase your chance of getting lactic acidosis.

Do not take GLUCOPHAGE or GLUCOPHAGE XR if you:

+« have kidney problems

+ are allergic to the metformin hydrochloride in GLUCOPHAGE or GLUCOPHAGE XR
or any of the ingredients in GLUCOPHAGE or GLUCOPHAGE XR. See the end of
this leaflet for a complete list of ingredients in GLUCOPHAGE and GLUCOPHAGE
XR.

« are going to get an injection of dye or contrast agents for an x-ray procedure or
if you are going to have surgery and not able to eat or drink much. In these
situations, GLUCOPHAGE or GLUCOPHAGE XR will need to be stopped for a short
time. Talk to your healthcare provider about when you should stop GLUCOPHAGE
or GLUCOPHAGE ¥R and when you should start GLUCOPHAGE or GLUCOPHAGE
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¥R again. See "What is the most important information I should know
about GLUCOPHAGE or GLUCOPHAGE XR?"

L]
What should I tell my healthcare provider before taking GLUCOPHAGE
or GLUCOPHAGE XR?

Before taking GLUCOPHAGE or GLUCOPHAGE XR, tell your healthcare provider if you:

¢« have type 1 diabetes. GLUCOPHAGE or GLUCOPHAGE XR should not be used to
treat people with type 1 diabetes.

+« have a history or risk for diabetic ketoacidosis (high levels of certain acids, known
as ketones, in the bloed or urine). GLUCOPHAGE or GLUCOPHAGE XR should not
be used for the treatment of diabetic ketoacidosis.

+ have kidney problems.
¢ have liver problems.
¢ have heart problems, including congestive heart failure.

« are older than 80 years. If you are over 80 years old you should not take
GLUCOPHAGE or GLUCOPHAGE XR unless your kidneys have been checked and
they are normal.

+ drink alcohol very often, or drink a lot of alcohol in short-term "binge” drinking.
« are taking insulin.
¢ have any other medical conditions.

+« are pregnant or plan to become pregnant. It is not known if GLUCOPHAGE or
GLUCOPHAGE XR will harm your unborn baby. If you are pregnant, talk with your
healthcare provider about the best way to control your blood sugar while you are
pregnant.

* are breast-feeding or plan to breast-feed. It is not known if GLUCOPHAGE or
GLUCOPHAGE XR passes into your breast milk. Talk with your healthcare provider
about the best way to feed your baby while you take GLUCOPHAGE or
GLUCOPHAGE XR.

Tell your healthcare provider about all the medicines you take, including

prescription and nonprescription medicines, vitamins, and herbal supplements. Know

the medicines you take. Keep a list of them to show your healthcare provider and
pharmacist when you get a new medicine.

* GLUCOPHAGE or GLUCOPHAGE XR may affect the way other medicines work, and
other medicines may affect how GLUCOPHAGE or GLUCOPHAGE XR works.

Can GLUCOPHAGE or GLUCOPHAGE XR be used in children?

GLUCOPHAGE has been shown to effectively lower glucose levels in children (ages
10-16 years) with type 2 diabetes. GLUCOPHAGE has not been studied in children
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younger than 10 years old. GLUCOPHAGE has not been studied in combination with
other oral glucose-control medicines or insulin in children. If you have any questions
about the use of GLUCOPHAGE in children, talk with your doctor or other healthcare
provider.

GLUCOPHAGE ¥R has not been studied in children.

How should I take GLUCOPHAGE or GLUCOPHAGE XR?

¢ Take GLUCOPHAGE or GLUCOPHAGE XR exactly as your healthcare provider tells
you.

¢ GLUCOPHAGE or GLUCOPHAGE XR should be taken with meals to help lessen an
upset stomach side effect.

+ Swallow GLUCOPHAGE or GLUCOPHAGE XR whole. Do not crush, cut, or chew
GLUCOPHAGE XR.

+ You may sometimes pass a soft mass in your stools (bowel movement) that looks
like GLUCOPHAGE or GLUCOPHAGE XR tablets. This is not harmful and will not
affect the way GLUCOPHAGE XR works to control your diabetes.

¢« When your body is under some types of stress, such as fever, trauma (such as a
car accident), infection, or surgery, the amount of diabetes medicine that you
need may change. Tell your healthcare provider right away if you have any of
these problems.

¢ Your healthcare provider should do blood tests to check how well your kidneys are
working before and during your treatment with GLUCOPHAGE or GLUCOPHAGE
XR.

+ Your healthcare provider will check your diabetes with regular blood tests,
including your blood sugar levels and your hemoglobin A1C.

¢ Follow your healthcare provider's instructions for treating blood sugar that is too
low (hypoglycemia). Talk to your healthcare provider if low blood sugar is a
problem for you. See "What are the possible side effects of GLUCOPHAGE
or GLUCOPHAGE XR?"

¢ Check your blood sugar as your healthcare provider tells you to.

« Stay on your prescribed diet and exercise program while taking GLUCOPHAGE or
GLUCOPHAGE XR.

¢ If you miss a dose of GLUCOPHAGE or GLUCOPHAGE XR, take your next dose as
prescribed unless your healthcare provider tells you differently. Do not take an
extra dose the next day.

¢« If you take too much GLUCOPHAGE or GLUCOPHAGE XR, call your healthcare
provider, local Poison Control Center, or go to the nearest hospital emergency
room right away.
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What should I avoid while taking GLUCOPHAGE or GLUCOPHAGE XR?

Do not drink a lot of alcohelic drinks while taking GLUCOPHAGE or GLUCOPHAGE XR.
This means you should not binge drink for short periods, and you should not drink a
lot of alcohol on a regular basis. Alcohol can increase the chance of getting lactic
acidosis.

What are the side effects of GLUCOPHAGE and GLUCOPHAGE XR?

+ Lactic acidosis. Metformin, the active ingredient in GLUCOPHAGE
and GLUCOPHAGE XR, can cause a rare but serious condition called
lactic acidosis (a buildup of an acid in the blood) that can cause
death. Lactic acidosis is a medical emergency and must be treated
in the hospital.

Call your doctor right away if you have any of the following symptoms, which
could be signs of lactic acidosis:

you feel cold in your hands or feet

you feel dizzy or lightheaded

you have a slow or irregular heartbeat

you feel very weak or tired

you have trouble breathing

you feel sleepy or drowsy

you have stomach pains, nausea or vomiting

Most people who have had lactic acidosis with metformin have other things
that, combined with the metformin, led to the lactic acidosis. Tell your doctor
if you have any of the following, because you have a higher chance for getting
lactic acidosis with GLUCOPHAGE or GLUCOPHAGE XR. if you:

+ have severe kidney problems, or your kidneys are affected by certain x-ray
tests that use injectable dye

+ have liver problems

+ drink alcohol very often, or drink a lot of alcohol in short-term "binge"
drinking

+ get dehydrated (lose a large amount of body fluids). This can happen if you
are sick with a fever, vomiting, or diarrhea. Dehydration can also happen
when you sweat a lot with activity or exercise and do not drink enough
fluids

* have surgery

« have a heart attack, severe infection, or stroke
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Common side effects of GLUCOPHAGE and GLUCOPHAGE ¥R include diarrhea,
nausea, and upset stomach. These side effects generally go away after you take the
medicine for a while. Taking your medicine with meals can help reduce these side
effects. Tell your doctor if the side effects bother you a lot, last for more than a few
weeks, come back after they've gone away, or start later in therapy. You may need
a lower dose or need to stop taking the medicine for a short period or for good.

About 3 out of every 100 people who take GLUCOPHAGE or GLUCOPHAGE XR have
an unpleasant metallic taste when they start taking the medicine. It lasts for a short
time.

GLUCOPHAGE and GLUCOPHAGE XR rarely cause hypoglycemia (low blood sugar) by
themselves. However, hypoglycemia can happen if you do not eat enough, if you
drink alcohol, or if you take other medicines to lower blood sugar.

How should I store GLUCOPHAGE and GLUCOPHAGE XR?
Store GLUCOPHAGE and GLUCOPHAGE %R at 68°F to 77°F (20°C to 25°C).

Keep GLUCOPHAGE and GLUCOPHAGE XR and all medicines out of the
reach of children.

General information about the use of GLUCOPHAGE and GLUCOPHAGE
XR

If you have questions or problems, talk with your doctor or other healthcare provider.
You can ask your doctor or pharmacist for the information about GLUCOPHAGE and
GLUCOPHAGE XR that is written for healthcare professionals. Medicines are
sometimes prescribed for purposes other than those listed in a patient information
leaflet. Do not use GLUCOPHAGE or GLUCOPHAGE ¥R for a condition for which it was

not prescribed. Do not share your medicine with other people.

What are the ingredients of GLUCOPHAGE and GLUCOPHAGE XR?
Active ingredients of GLUCOPHAGE: metformin hydrochlorde.

Inactive ingredients in each tablet of GLUCOPHAGE: povidone and magnesium
stearate. In addition, the coating for the 500 mg and 850 mg tablets contain
hypromellose and the coating for the 1000 mg tablet contains hypromellose and
polyethylene glycol.

Active ingredients of GLUCOPHAGE XR.: metformin hydrochlonde.
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Inactive ingredients in each tablet of GLUCOPHAGE XR 500 mg: sodium
carboxymethyl cellulose, hypromellose, microcrystalline cellulose, and magnesium
stearate.

Inactive ingredients in each tablet of GLUCOPHAGE xR 750 mg: sodium
carboxymethyl cellulose, hypromellose, and magnesium stearate.

What is type 2 diabetes?

Type 2 diabetes is a condition in which your body does not make enough insulin, and
the insulin that your body produces does not work as well as it should. Your body can
also make too much sugar. When this happens, sugar (glucose) builds up in the
blood. This can lead to serious medical problems.

The main goal of treating diabetes is to lower your blood sugar to a normal level.

High blood sugar can be lowered by diet and exercise, and by certain medicines when
necessary.

Talk to your healthcare provider about how to prevent, recognize, and take care of
low blood sugar (hypoglycemia), high blood sugar (hyperglycemia), and problems
you have because of your diabetes.

GLUCOPHAGE® is a registered trademark of Merck Santé S.A.S., a subsidiary of Merck
KGaA of Darmstadt, Germany, licensed to Bristol-Myers Squibb Company.

Other brands listed are the trademarks of their respective owners.

Distributed by:
Bristol-Myers Squibb Company
Princeton, NJ 08543 USA

[Print code]
Rev TED
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' MERCK

cloridrato de metformina

Merck S/A

Comprimidos de ACAO PROLONGADA
500 mg & 750 mg
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3. QUANDO NAO DEVO USAR ESTE MEDICAMENTO?

Vocé ndo deve tomar cloridrato de metformina comprimido de agdo prolongada;

- se tiver hipersensibilidade (alergia) @ metformina ou aos outros componentes da frmula;

- seestiver com plﬂhlﬂila de fincionamento do figado ou dos rins;

- se tiver diabetes nio controlada, com hiperglicemia ou cetoacidose graves. A cetoacidose
é uma condigiio na qual substancias denominadas * r:cnrpus cetonicos” se acumulam no
sangue. Oz sintomas ncluem dores de estomago, respiragdo rapida e profinda, sonoléncia
ou halito com odor de fruta;

— se estiver desidratado {pnr exemplo, em fungio de uma diarreis grave e pemsieute
vomitos repetidos) ou se tiver com infecgdo grave (por exemplo, infeccdo das vias aéreas
ou do trato urindrio); tanto desidratagiio quanto infecgdes graves podem conduziv a
problemas renais, com risco de acidose latica (ver Adverténcias e precaugies);

— s estiver em fratamento para problemas cardiacos, tiver tido recentemente um atague
cardiaco, tiver problemas circulatérios graves ou dificuldades respiratorias. Isto pode
provocar uma falta de oxigenagdo dos tecidos, com risco de acidose latica (ver
Adverténcias e precaugdes);

~ se ingerir bebidas alcodlicas em excesso;

= se tiver que ser submetido a cinmrgia eletiva de grande porte ou a exame utilizando meio
de contraste contendo iodo (por exemplo, exames como raio-X ou tomografia), Vocé deve
parar de tomar cloridrato de metformina compnn:udn de agiio prolongada durante um
determinado tempo antes e depois do exame ou da cinurgia. O seu médico decidira se
necessita de outro tratamento durante este periodo.

4. O QUE DEVO SABER ANTES DE USAR ESTE MEDICAMENTO?

Adverténcias ¢ precaucies

Clondrato de metformina comprimido de ag8o prolongada pode provocar uma complicagio
muite rara, mas grave, chamada acidose latica, particularments se o rins ndo estiverem
funcionando normalmente. O risco de acidose litica é aumentado também com diabetes nio
controlada, jejum prolongado ou ingestio de bebidas aleodlicas. Os sintomas da acidose latica
sdp vhmitos, dores de barriga (dor abdominal) com céibraz musculares, sensacio geral de
mal-estar com grande cansago e dificuldade em respirar. Caso esses sintomas ocorram, vocé
pode necessitar de tratamento imediato, uma vez que a acidose latica pode levar ap coma.
Pare de tomar cloridrato de metformina comprimido de agdo prolongada imediatamente e
informe o sen médico.

Viocé deve ter a funcdo de seus rins avaliada antes de iniciar tratamento com clondrato de
metformina comprimide de aglio prolongada (clearance de creatinina e/ow nivels séricos de
creatinina) e regularmente depois: pelo menos uma vez ao ano se estiver com a fungdo renal
normal e de duas a quatro vezes ao ano se s nivels séricos de creatinina estiveram no limite
superior da normalidade, e também se vocé for um paciente idoso, E necessirio cautela
naguelas situagdes que a fimcdo dos rins possa estar comprometida, por exemplo, nos idosos,
gquando se inicia tratamento com medicamentos para baixar a pressdo ou com diuréticos, e
também gquando comegar tratamento com medicamentos anti-nflamatorios nio-esteroidais
{AINE=).

Clonidrato de metformina comprimide de agdo prolongada isoladamente ndo provoca
hipoglicemia (nivel muito baixo de glicose no sangue). Entretanto, se tomar cloridrato de
metformina comprimido de agdo prolongada juntamente com outros medicamentos para o
tratamento da diabetes que possam causar hipoglicemia (tais como sulfonilureias, msulina
metiglinidas), existe risco de desenvolvimento de hipoglicemia, Se sentir sintomas tais como
fragueza, tonturas, suores, batimentos cardiacos acelerados, pertwrbagdes da visfio ou
dificuldades de concentragdo, € habitualmente afil comer ou beber algo contendo agucar,
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O uso do cloridrate de metforming comprimido de agdo prolongada n8o elimina a necessidade
de regime com redugdo de agicares em todos os casos de diabetes, assim como de regime
com redugdo de agicares e calorias quando houver, associadaments, excesso de peso. Fealize
regularments os controles bioldgicos habituais do diabetes.

Gravidez ¢ amamentacin

Durante a gravidez, a diabetes deve ser fratada com msulina. Informe o médico em caso de
gravidez, suspeita de gravidez ou ainda se planeja ficar gravida, para que ele possa alterar o
seu tratamento. Cloridrato de metfonmina comprimido de 2¢do prolongada nio € recomendado
durante 3 amamentacio.

Este medicamento ndo deve ser utilizado por mulheres gravidas sem orientacio meédica
on do cirurgido-dentista.

Direcao de veicules ¢ operacdo de maguinas

Como clonidrato de metforming comprimido de z2cdo prolongada izoladaments nic provoca
hipoglicenmia, sen usc nic afetz a capacidade de dirigir veiculos ou operar maguinas.
Entretamto, tome cuidade ze tomar cloridrato de metformina comprimido de agfo prolongada
jumtamente com outros medicamentos para o tratamento da disbete: gue possam causar
hipoghicenia (tzis como sulfonilureias, insulina, metighnidaz). Nio dimja nem opere
MAQUINas 5& COMECAT 3 Sentr os sintomas da hipoglicemia (ver Adverténcias e precaugdes).

Interacdes com alimentos, bebidas e ontroz medicamentos

Se tiver que ser submetido a exame radiolégico wtilizando meio de contraste contendo 1odo,

voceé deve parar de tomar clonidrate de metforminas comprimido de agdo prolongada durante

um determinado tempo antes € depois do exame. Informe o seu médico se estiver tomando ao

mesmo tempo clordrato de metformina comprimide de agfo prolongada e qualguer um dos

sequintes medicamentos, pois vocé pode necessitar fazer exames de glicose no sangue com

maior frequéncia ou o sen meédico ter que ajustar a dose de cloridrate de metformina

comprimido de agdo prolongada:

— imhidores da enzima da conversdo da angictensina (utilizados no tratamento de vdrias
doengas cardiovasculares, tals como pressdo alta ou meuficiéncia cardiacs);

— diuréticos (utilizados para a remogdo de dgua do corpo, produzindo mais urina);

— agonistas betz-2, tais como salbutamel ou terbutaling (utilizados no tratamento da azma);

— corticosteroidez ou tetracosactida (utilizados no tratamento de diversas doencas, tais como
inflamagio cutinea grave ou asma};

— clorpromazina (medicamento neurcléptico que atua ne fimcionamento do cérebro);

— danazol (usedo no tratamento da endometriose, condigdo na gual o tecido que reveste
intfernamente o utere & encontrado fora do ftera).

A mmpgeztdo com alimentos nio prejudica a absorgio do medicamento. Wao cons:imma bebidas

gleodlicas quando tomar cloridrato de metformina comprimide de agdo prolengada. O dleool

pode aumentar o nsco de acidose latica, especialmente se tiver problemas de figado on s=

estiver subnutrido, com esta recomendagBo também se aplicando a medicamentos contendo

dleool em sna formula.

Informe ao sem médico ou cirurgido-dentista se vocé esta fazendo wso de algom outro

medicamento.

Nio use medicamento sem o conhecimento do seu médico. Pode ser perigoso para a sua

saide.

5 ONDE, COMO E POE QUANTO TEMPO POSSO GUAEDAR ESTE
MEDICAMENTO?

WVocg deve conservar clomidrato de metformineg comprimide de agdo prolongada em

temperatura ambiente (entre 15°C e 30°C), protezide da luz e umidade.
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Niumero de lote e datas de fabricacio e validade: vide embalagem.

Nio use medicamento com o prazo de validade vencido. Guarde-o em sua embalagem
original.

Os comprimidos de cloridrato de metformina comprimido de agdo prolengada 500 mg sdo
brancos a levements amarelados, alongados, biconvexos e com a inscrigio “3007 em um dos
lados.

Oz comprimidos de clondrato de metformina comprimido de agio prolongada 730 mg sdo
brancos a levements amarelados, alongados, biconvexoes, com a inscrigdo 750" em um dos
lados e “Merck™ no outro.

Antes de usar, observe o aspecto do medicamento. Caso ele esteja no prazo de validade e
voce observe alguma mudanca no aspecto, consulte o farmaceéutico para saber se podera
utiliza-lo.

Todo medicamento deve ser mantido fora do alcance das criancas.

6. COMO DEVO USAR ESTE MEDICAMENTO?

Clondrato de metformina mmp:imidu de agio prolengada ndo substitui os beneficios de uma
vida saudavel Continue a seguir a dieta que o seu médico lhe recomendou e procure fazer
EXErcicios Ieglﬂarmente Tome os comprimidos durante o jantar. Engula cada comprimido
com um copo de agua, sempre durante a refeicde. Os componentes inertes dos comprimidos
podem ocasionalments aparecer intactes nas fezes como uma massa hidratada parecida com o
comprimido orginal, nfo afetando a eficdcia do produto.

Pacientes diabéticos do tipo 2 (nao- llepend-ms de insulina}
Clondrate de metformina comprnimido de agio prolongada pode ser usado isoladamente ou
em combinacdo com ocutros medicamentos antidiabeticos, como as sulfonilureias.

Clondrato de metformina comprimide de agéo prolongada 300 mg

A dose micial € de 1 comprimido uma vez ao dia no jantar. Conforme a necessidade, a dose
pode ser aumentada, a cada duas semanas, de um comprimido, até chegar ac maximo de 4
comprimidos, equivalentes a 2.000 mg de metformina (sempre no jantar).

Clendrate de metformina comprimide de agdo prolongada 730 mg

A dose imicial € de 1 comprimido uma vez ao dia no jantar. Conforme a necessidade, a dose
pode ser aumentada, a cada duas semanas, de um comprimido, até chegar ac maximo de 3
comprimidos, equivalentes a 2.230 mg de metformina (sempre no jantar).

Se vocé ja faz uso de metformina, a dose inicial de clonidrate de metformina comprimido de
acdo prolomgada deve ser egquivalente 3 dose didria total de cloridrate de metformina

comprimido revestido.

Se o comtrole ghcémico ndo for alcangado com a dose maxima diana uma vez ao dia, a
mesma dose pode ser considerada, mas dividida ao longo do dia de acordo com o seguinte
esquema:

Clondrato de metformina comprimido de agdo prolongada 500 mg — 21 comprimidos durante o
café da manh3 e 2 comprimidos durante o ]ant;u'

Clondrate de metformina comprimido de agdo prolongada 750 mg — 1 comprimide durante o
café da manh3 e 2 comprimudos durante o jantar.

Pacientes diabéticos do tipo 1 (ﬂl]}lﬂﬂilﬂiﬁ- de insulina)

Clendrate de metformina comprimido de agdo pmluugada nunca substitui 2 insulina em casos
de diabetes dependentes de insulina. A associagdo com clondrate de metformina comprimido
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de agdo prolongada pode, no entanto, permitir uma redugdo nas doses de insulina e obtenglio
de melhor estabilizagio dos niveis de glicose no sangue.

Sindrome dos Ovirios Policisticos

A posoclogia é de, usualmente, 1.000 a 1.500 mg por dia (2 ou 3 comprimidos de cloridrato de
metformina comprimido de agio prolengada 500 mg) em uma tnica tomada. Aconselha-se
imiciar o tratamento com dose baixa (1 comprimido de 500 mg/dia) e aumentar gradualmente
a dose (1 comprimido de 500 mg a cada semana) até atingir a posclogia desejada.

Uso em idosos
Cleridrate de metformina comprimido de agio prolengada deve ser usado com cautela em
pacientes idosos que, am geral ndo devem receber a dose maxima do produto.

Uso em criancas e adolescentes
Clenidrato de metformina comprimido de agdo prolongada nio é indicado para menores de 17
anos.

Siga a orientagio de seu médico, respeitando sempre os horarios, as doses ¢ a duragio
do tratamento. Nio interrompa o tratamento sem o conhecimento do sen médico.
Este medicamento nio deve ser partido ou mastigado.

7. O QUE DEVO FAZER QUANDO EU ME ESQUECER DE USAR ESTE
MEDICAMENTO?

Nio tome uma dose dobrada para compensar uma dose que se esqueceu de tomar. Tome a

dose seguinte na hora habitual.

Em caso de duvidas, procure orientacio do farmacéutico ou de sen médico, ou

cirargido-dentista.

8. QUAIS OS5 MALES QUE ESTE MEDICAMENTO PODE ME CAUSAR?

Como todos os medicamentos, clondrato de metformina comprimido de agdo prolongada

pode causar algumas reagdes desapradaveis, no entanto, estas ndo ocomem em todas as

pessoas. Caso voce tenha uma reagdo alérgica, deve parar de tomar o medicamento. Podem

OCOITEr a5 seguintes reagbes desagraddveis descritas a seguir:

Reagbes muito comuns (ocorrem em 10% d.mcrncleutes que utilizam este medicamento):
problemas digestivos como niusea, vomuto, diarreia, dor na bamriga, perda de apetite.
Essas reagfes acontecem com mais frequéncia no inicio do tratamento. Distribuir as doses
durante o dia ou tomar os comprimidos durante ou imediatamente depois de uma refeicio
pode ajudar. Se os sintomas continuarem, pare de tomar cloridrato de metformina
comprimido de agio prolongada & consulte o sen médico.

= Reagdes comuns (ocomem entre 1% e 10% dos pacientes que utilizam este medicamento):
alteragSes do paladar,

— FReacdes muito raras (ocorrem em menos de 0,01% dos pacientes que utilizam este
medicamento): acidose latica (ver Adverténcias e precaugbes). Feagdes na pele como
vermelhidfio, coceira e urticaria. Queda dos niveis de vitamina B12 no sangue. Alteracdes
nos exames da funcio do figado ou inflamacdo do figado (hepatite, que pode provocar
cansago, perda de apetite, perda de peso, com ou sem amarelecimento da pele ou do
branco dos olhos); neste caso, pare de tomar clondrate de metformina comprimido de
agio prolongada.

Criancas ¢ adolescentes

Dados limitados em criancas  adolescentes demonstraram que as reagdes adversas foram
similares, em natureza & gravidade, dguelas verificadas em adultos.
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Atencio: este produto é um medicamento gue possui nova concentracio no pais e,
embora as pesquisas tenham indicado eficicia e seguranca aceitiveis, mesmo gue
indicado e utilizade corretamente, podem ocorrer reacbes adversas imprevisiveis ou
desconhecidas, Nesse caso, informe sen médico.

9. O QUE FAZER SE ALGUEM USAR UMA QUANTIDADE MAIOR DO QUE A
INDICADA DESTE MEDICAMENTO?

Se vocé tomar mais comprimidos de clondrate de metformina comprimido de agio
prolongada do que deveria poderd desenvolver acidose litica (ver sintomas em Adverténcias e
precaugdes), a qual deve ser tratada em ambiente hospitalar, Fale imediatamente com o seu
Em caso de uso de grande guantidade deste medicamento, procure rapidamente socorro
médico e leve a embalagem oun bula do medicamento, se possivel. Ligue para 0800 722
6001, se vocé precisar de mais orientagdes.

DIZERES LEGAIS
NS, 1.0089.0379
Farmacéutica F.esponsdvel: Femanda P, Rabello - CRF-RJ n® 16979

MERCK 5.A

CNPJT 33.069.212/0001-84

Estrada dos Bandeirantes, 1099

Rio de Janeiro - BT - CEP 22710-571

Indiistria Brasileira,

ST B UESIVENTD L CLEWE

0800 727-7293 -
I sln www mench. com_br ': :

VENDA SOB PRESCRICAO MEDICA.

Esta bula foi atualizada conforme Bula Padrio aprovada pela Anvisa em 08/12/2014,
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Winilesatuides Aetenansifiuenvede Ketorolac tromethamine

Allerzan Pharmaceuticals (Pry) Led 1.3.1.] Package insen
Acular 0,4 % Page 1
Eezterolac romethamine 4 mz/ml

Cphthalmic selution

PATIENT INFORMATION LEAFLET

Please read this leaflet carefully before uzing ACULAR 0,4% ophthalmic soluton.

»  Keep this leaflet. You may need to read it again.

» Ifyou have any further questions, please ask youwr dector or your pharmacist.

» This medicine has been presenbed for vou personally and vou should not share your medicine
with other people. It may harm them, even 1f their symptoms are the same as vours.

SCHEDULING STATUS
Schedule 4

PROPRIETARY NAMKE AND DOSAGE FOREM
ACULAR 0,4% (ophthalmic solution)
Eetorolac tromethamune 4 mg/ml.

WHAT ACULAR 0,4% CONTAINS

»  The active ingredient 15 ketorolac tromethanune 4 mg/ml.

»  The other ingredients are benzalkonmum chlonde, disodium edetate, octoxynol 40, sodmm
chlonde, sodium hydroxide or hydrochlone acid (to adjust pH) and punfied water.

WHAT ACULAR 0,4% IS USED FOR
ACULAR 0.4% 15 admimstered to relieve eve pain and burming/stinging following comeal
refractive surgery.

BEFORE YOU TAKE ACULAR 0.4%

Do not use ACULAR 0,4%

»  If you are hypersensitive (allergic) to any of the compenents m this medication (see “WHAT
ACULAR 0.4% CONTATIMS™).

»  If you wear contact lenses (The preservafive, benzalkonium chlonde, can permanently damage
this type of lens).

» ACULAF 0,4% should not be administered to children under the age of 3 years.

Take special care with ACULAR 0,4%

»  If you develop any kind of corneal (see-through layer covering the eye) dizease, immediately
infiorm your doctor.

+ Do not use this medication more than 24 hours prior to surgery or use bevond 14 days after
SuUrgery.

Important information about some of the ingredients of ACULAR 0,4%
Benzalkonmm chloride: Special care should be taken if you have an extensive eyve surface disease.
Do not use this medicine for a prolonged period of ime and have regular eye examanations.

Submitted: 25 May 2009, Befsrence: meoc-35.2009, Approved: 3 Aug 2010
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Allergan Pharmaceuticals (Pry) Led 1.311 Package insam
Arular 0,4 % Page 3
Eerorelac romethamine 4 mg/ml

Ophthalmic selution

POSSIBLE SIDE EFFECTS

ACULAER 0,4% can have side effects. Not all side effects reported for this medicine are included 1n
this leaflet. Should vour general health worsen while using this medicine, please consult your
doctor, pharmacist or other health care professional for advice.

You may commonly expenience the following effects:
Stinging or bumning upon mstallation, comeal (see-through laver covering the eve) inflammation or
pain, headache or hypersensitivity (allergic) reactions.

STORING AND DISPOSING OF ACULAR 0.4%
Store below 25°C. Eeep well closed.
EEEP OUT OF REACH OF CHILDREN.
Do not use more than 30 days after opening.
Discard any unused portion.
To aveid contamination of the solution, keep container tightly closed and deo not touch dropper
tip to any swface.
Contents are stenle if seal 15 intact.
Fetum all unnsed medicines to your pharmacist.
Do not dispose of unused medicmes in drains or sewerage systems (e_z. tolets).

PRESENTATION OF ACULAR 0,4%
ACULAR 0.4% 15 supphed sterile in a white, plastic bottle with a controlled dropper tip and a white
cap. The pack size 1z S mlm a 10 ml bottle.

IDENTIFICATION OF ACULAR 0,4%
ACULAR 0,4% 1= a clear, colourless to pale vellow solution.

REEGISTRATION NUMBEE / REFERENCE NUMEBER
A40715.4/0282

NAME AND ADDRESS OF REGISTRATION HOLDER
Allergan Pharmaceuticals (Pty) Ltd

30 New Road (entrance off Bavaria Road)

Randjespark Ext. 11, Midrand, 1682

Johannesburg, Gauteng

SOUTH AFRICA

DATE OF PUBLICATION OF THIS PATIENT INFORMATION LEAFLET
23 October 2008

Submitted: 25 May 2009, Feference: moc-35.2009, Approved: 3 Aus 20010
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